OOOYOOR0932

PARTS CATALOGUE

YSE







YANMAR DIESEL ENGINES | ,\ \,

PARTS LIST

il

E——— ¢

e

.

|
dl

MopEL. ¥ S IE

YANMAR DIESEL ENGINE CO.,LTD.



How to use this Parts list

1.  Contents of this Parts List

o

This Parts List contains all parts of YANMAR YSE series engine and is classified into groups as
shown by the index.

The illustrations are followed by the corresponding pages of text.

At Text
® Ref No. column ... *“Refer. number” is corresponded with the illustrations.
@® Description column............. “Description column include Part Name, Measure and etc.

A) Part Name
In case of assembly parts, each component parts are listed in the next space and marked black
dot (.). moreover, which may be analyzed into individnal parts which are also marked with (..).
Example: ~ CONNECTING ROD ASS'Y
+ BUSH, piston pin
» CONN. ROD BEARING Component of Connecting Rod Ass’y.
< BOLT, conn. rod ”
B) Measure
The following two cases may appear here. (Unit : millimeter)
1. Either a,b,c,d,etc.
a. Length — Width
b.. Length — Hight
¢.  Diameter-Thickness
d. Circumference (Ex. V-Velt)

etc.

s

2. In case the size number can be indicated with the designation part number such as the

parts of % YIS, the following indication is used.

Example. BOLT & . NUT
(A-B) (C)
26117—-060202 — M6 — 20 26757—-060002 — M6
B

1
o

1
= ' &

% YIS is an abbreviation of YANMAR INDUSTRIAL STANDARD PARTS.
(Example: Nuts, Bolts, Joints, Pin, Washers Gauges, O-Rings, Brgs, etc)



Measure’s abbreviations used in

id

£oa
od

this Parts list are as follows:

circumference PF pipe screw diameter (Unit = inch)
: diameter PT pipe screw diameter (Unit = inch)
high sd Screw diameter
inside diameter thickness
length, long w width, wide
length over all z number of teeth
outside diameter
@ Part No. column
Part sirial number consists of 11 digits with following meanings;
?Q&%@ - 00000 _
> A, CLASS[FICA_TION CODE
> B. MODEL CODE
—> C. ENGINE SECTION CODE
> D. INDIVIDUAL PART CODE
— E. DESIGN CHANGE CODE
Note A. CLASSIFICATION CODE
®00000-00000
The arrangement of parts numbers is roughly divided as follows;
Parts Number Group Remarks
Basic engine parts and their assembled
i . parts
©00000 JOOOOO A (Example) Cylinder liner, piston, crank
©00000-00000 shaft assembly, plunger, suction/ex
haust pipe.
YIS parts marketed
®00000-00000 8 (Example) Bolts, Nuts, Cutter pin,
Pressure gauge, etc.
Temporary'basic parts and their as-
®00000-00000 sembled parts.
® 00000-00000 c (Example) Starting air reservoir, elec-
tric parts of optional use, etc.
®00000-00000 D Trial parts
Goods’ parts of sister companies.
©®00000-00000 E {Example) Hand-dozer

Note B. MODEL CODE
000000--00000

This parts list is prepared fbr the following models:

MODEL CODE

04214

04216

04235

04514 04516 04535

MODEL

YSES8

YSESG

YSESL

YSE12 | YSE12G | YSEI2L




Note

C. ENGINE SECTION CODE

oooooofgyooo
v v
7th ~~._ 8t f i !
Figure | Section ™ Q"f-e 1 2 3 4 5 . 6 7 8 9
0 cylinder, -cyl. block, cyt ! crank shaft vent, decomp ! name plate woqden bed,
engine bed bed, cy! finer i bearing . mech eye bolt engine bed
o b e e = ORI SNV ORI S et
suc./exh cyl cover, t ' explosion ;
1 valve mech.. valye, valve i suc pipe, : eg(hv pipe, camshaft, ?nspect_ plug, superchanger
valve mech spring, valve air cleaner . silencer tappet indication
rockerarm | ! sampling valve
t
main recipro- crankshaft, . . connecting rod, intermediate
2 cating section | flywheel piston, ring | piston pin metal gear
3 lub. oit :;c‘;;);:gal‘;?'g rotary type - ::8 g;: :Zon::" :J'(:}:g':‘g:s' lub. il 1ub. oif 1r?n9e. 1ub.
# - . oil pipe
system pump tub. oil pump drive mech ing vaive strainer tank LI o]
. reciprocating . . i
cooling water, 4 rotary cooling | pump drive hopper, : . requiator, cooling water
4 bilge systems tvpe cooling water pump mech radiator cooling case bitge pump safety valve pipe
water pump
fuet injection | fuel feed fuel injection L . fuel tank, fuel pil
S fuel system pump mech valve priming device fuel strainer pipe
gency gency : governor .
6 :;zg:‘:,:ator governor stop device stop {0il pres- ;::fe‘:"‘% . . transmission ;:o‘ 3’5‘?;:"
{hi rpm) sure drop} system
starting, starting distributing Starting electric lighting
7 lighting valve valve device, starting system
systems (handle & air) | device
CLUTCH
power 1 ! external
8 transmission { rotary imaneuvering | reduction gear beari .
system ;z:’;"sg . section of section of ing device
reversing gear |reversing gear
instruments
9 & tools nstruments tools tester

For example, suppose “0’ of 7th figure and 1"’ of 8th figure of part number are combined, this combination reads “01",

“01"” as an engine section code stands for cylinder block & cyl. bed
117 likewise stands for cylinder cover & rocker arm.

Note: D. & E. may be abridged due to no space to describe

*ADDITION”
YANMAR INDUSTRIAL STANDERD PARTS (YIS)

quoo-qooooo

® Q’ty column

CLASSIFICATION CODE
FUNCTIONAL CODE
FUNCTION PART CODE
MATERIAL CODE
SIZE CODE
PRECISION CODE

The quantity in this column shows the pieces of the part used in the section of each engine.

@ Sales Unit column

Sales Unit column indicates the pieces which are contained in a packing case. Accordingly, place

an order at sales unit or multiple of it.

(Example Sales unit 10........

@® Remarks column

make your by 10, 20,30 ................)

This column shows the modified parts and the ass’y sales parts.

Ordering spare parts

The following points should be noted on ordering spare parts

1. Placing an order to us, never fail to enter the pertinent engine number and model name together

with part name and part number in your order sheet, which should be much helpful for us to supply

you with the very parts you want.

2. In case of parts which sales unit are applied to, kindly place an order at sales unit or multiple of it.

3. In case of Optional Part's which Assy are applied to, please place an order its Assy only in your

order sheet. Follow suit in case of Starter, Generator and Propeller.




Chain cover

Governor lever .~ Q Fuel tank

Fuel cock

Generator

“

Fuel injection
pump

Flexible mounting
Cyl. side cover

Cooling water pump

Eye nut
(for hoisting engine)

Anticorrosive
zinc cover

Foundation plate

Thrust shaft coupling

¥

FRONT SIDE OF ENGINE

REAR SIDE OF ENGINE

Starting motor Operating lever

e

Clutch housing

Flexible

Oil evacuation coupling

Lube oil pump
drain pipe

Fuel injection valve

Intake pipe

Starting shaft

Decompression lever

Clutch case

Drain cock (water)

PORT SIDE OF ENGINE

“ATTENTION”

STARBORD SIDE OF ENGINE

The Pictures in this Parts List include many Optional Parts.




Fig.

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.

20.

Note

II.

Il

VI,

INDEX

Component
VY~ Fmy,
CYLINDER BLOCK

7y F—Y gy FV—}t BRI Kb T4T 4 YRE—v—Y v (AT g FA A=)
FOUNDATIQN PLATE & BOLT FOR INSTALLATION (OPTIONAL PARTS)..:vvvevennn...

HYY L= ~y N LY Farryvy,vgy Y-} ariao—a

CYLINDER HEAD & DE-COMPRESSION REMO. CON. «..vvvvvnnnnnnnn, e
V2vg¥ 217 I 27/~ zar

SUCTION PIPE & EXHAUST ELBOW........... e Caeeenn e e

..............................................................................

has V7 b
CAM SHAFT...

AAY RTVS S BXY 25V I 0T )

MAIN BEARING & CRANKSHAFT
EAbY I aRs547 wy b
PISTON & CONNECTING ROD
SYYE= PV psm LY =T AN CRAFA

CYL. SIDE COVER & LUB. OIL SYSTEM .........ouunrinee i

I=Y T Y- Y5
COOLING WATER SYSTEM

AX7 2P 5 K27

FUEL INJECTION PUMP

Ta Xl AV 205 A"y

FUEL INJECTION VALVE

TaIN AN YRF 4
FUEL OIL, SYSTEM

Ho¥p— Foiq =z
GOVERNOR DEVICE

F2AY RE=F 4V Fqx
CHAIN STARTING DEVICE

........................................................

.............................................................

..................................................................
...................................................................

M A e A R A IR I R ST AP IR A I

IV Yy RE—=F4 S Fr4 X
ELECTRIC STARTING DEVICE
23 9F or—2=
CLUTCH CASE

259F (ZY 2 ey Fr—), ~uovs)
CLUTCH (FRICTION PLATE, HOUSING)
25 9F (RIAF 47 TAFAN Fo— 07 })
CLUTCH (THRUST SHAFT, IDLE GEAR SHAFT)

ATV gFN R=Y ARV T—p

OPTIONAL PARTS, SPECIAL TOOLS

ATV g I Ry
OPTIONAL PARTS
<)Y F¥— Fip—}
MARINE GEAR CHART

RE=F 4y T—R

STARTING MOTOR. ...

<0 xv—

v oz A £
GENERATOR

..........................................................................................

......................................................................

...........................................................................

A B T I R S T N T i

........................................................

........................................................................

..............................................

.....................................

............................................................................

.................................................

........................................................................

R T T



. wevmeor +

Optional Parts Index

Optional Parts Name

Part No.

YSE&(G)

YSE12(G)

Page

FOUNDATION PLATE ASS’Y

FOUNDATION BOLT ASS’Y

DE-COMPRESSION REMOTE CONTROL
EQUIPMENT

EXHAUST SILENCER ASS’Y, dry type

HST _SIT ENCER--AQQ2N
CANES2S 2 ™)

704214-08100
704214-92300

704214-03700

704214—13700

704514—08100
704214-92300

704214-03700

70451413700

w

o O

Qo

EXHAU NCER-ASS Y wet—type
WATER MIXING ELBOW, U-type
CONN. ROD BEARING (USS. 0.25, 0.5)
OIL PRESS. SWITCH ASS’Y
THERMOSTAT SYSTEM ASS’Y
KINGSTON COCK

BILG PUMP, electric drive

FUEL FEED PUMP ASS’Y

3M WIRE, speed remote control
CHAIN COVER ASS’Y

ELECTRIC STARTING DEVICE

OIL EVACUATION PUMP ASS’Y
CLUTCH REMOTE CONTROL DEVICE
FLEXIBLE COUPLING ASS’Y
SPECIAL TOOLS

SPARE PARTS KIT

PACKING KIT

704214-34540

70421449200 -

704214—-49500
46130-001111
704214-52500
10421467710
704214-76170
70421477500
704214-39300
704214-86100
704214-85450

70421401980 -
704214—-01990 ,

1041 A—3-I5606
TUFZTH=10J0UU

104214-13520

704214-34540
704514—49200
70421449500
46130001111
70421452500
104214-67710
70451476170
704514--77500
704214-39300
704514—-86100
70421485450

704514-01980
704514—-01990

12~13
16

19~20
20
20
25
29
32
34

37~38
38
42
44
45
45




Y- Jovd
Fig.1 CYLINDER BLOCK

July, 1972

YSEL (Non Marine)




YUy Javs

1. CYLINDER BLOCK
T 227,54 Q'ty E—R
TR0 T, R 2oy b Y v
Description Part No. g g‘.‘: g)“:g §§ lSJ:lfts Remarks
YYE T, i, ey h
CYL. BLOCK ASSY 241h~298 ¢ 704211-01560 | 1 1
279h-358¢ 704511--01560 1 1
RE, N AL ’
* STUD, vy, head 12d-122¢ 104200-01201 | 4 4 10
13d-132¢ 10430001200 4 4 10 ¢
AR,V KA}
» STUD, cyl. sede cover M6—45 26212060452 | 1 | 1 1 1 10 :
M6-35 26212-060352 1 1 10 f.
A XYy '
+ MAIN BEARING See page 10 1 1
See page 10 1 1 |
My oy v 4 {
4 |« DRAIN PLUG oil pan 165d-28.5 oa 104200--01690 ( 1 | 1 1 1 10 ‘
Ny H
* PACKING 2lod-1t 23414-160000 | 1 [ 1 |V |1 10 i
~y Moy p
1-6 | « NUT, cyl. head 21.60d—-12t 101158--01220 | 4 4 10
25.40d—11t 10430001220 4 4 10
s Ny, ;
C1=7 | WASHER cyl head 20-4t 10420001240 | 4 4 10 ¥
22-4¢ 103338-01240 4 4 10 }
AL AV RV :
; 1-8 |« PARALLEL PIN 5d—-16 € 22312-050160 | 1 1 1 1 10
A ST Yy
§13_,19 * NEEDLE BEARING See ‘page 28 2121212
! A e A 4
©13-20f SPACER, bearing See page 28 LI EE O I O
MUy i ;
. 1-9 1+ DRAIN PIPE 145¢ 104300-01630 111 10 A
UL P4 (
— i 1-10} « PACKING 210d—-11t 23414-160000 1 1 10
. A BTy P4
i 1-11} PACKING, gasket 124w—146 ¢ 104200-01330 | 1 1 10
’ 136w—162 ¢ 104500-01330 1 1 10
£
£ YL A S
{ 1-12f CYL. LINER ASSY 90.50d-138¢ “704211=01900-1—1 1+ $ Ol
! 704200-01900 1 @ New
i 1050d—164£  [-7045+4-01900- 1 1~ $ OId
Y 4 704500--01900 1 1 @ New
1-13| » PACKING, rubber 3.11-90.60d 10120401300 | 2 2 10
‘ 3.11-104.10d | 103338-01300 2 2 10 !
) 7— Fp 2% Ty . ,
{ 1-14) REAR COVER ASSY cyl. 120w--154h 704214--01520 | 1 |1 |\ L
: 120w-154h P - ) —-—ﬁ%F'
: 4 it
'~15| *PIPE, air breather 120d~-180¢ 23064-090180{ 1 {1 |1 | 1 5
I
i it
\ |
Remiarks: g
18 a Up to Feb. ‘73, '
} Exchangeable. Order New type.
|
i.
r
|

June, 1974




YUY - JTnavsh
1. CYLINDER BLOCK

v o ‘ . 1AV 474 Qty PN
P o R g T4 R0y Fvav R Y PR = S"l’ Y T—
Ref. NO. Description Part No. g §2 g 2 “éé Unit | Remarks
Y B= FU—p —184204—03086+-1 @
1-16| SHELTER PLATE, air breather 117w—170¢ 104104—03080 | 1 @
117w-170£ 104504-03080 1
117w—148¢ 10420003080 111
Fv—}
1-17| PLATE, check valve press 22w—-345¢ 104104—-03110 | 1 | 1 10
22w-33¢ 10115803111 i1 10
FryZ HSn7
1-18| CHECK VALVE, air breather  22w—33¢ 104104-03060 | 1 | 1 10
22w-33¢ 101158-03061 141 10
AR .
1-19} PLATE, check valve 55w—72¢ 104104-03120 | 1 | 1 5
655w—60 £ 104200--03090 111 5
Ay E L ’
1-20| PACKING 556w—72 2 104104—03130 | 1 | 1 10
50w—60 £ 10420003100 10
Fy b
1-21 NUT, check valve M4 26757-040002 10
M5 26757-050002 10
AN
1-22| SCREW, check valve M4-10 26557—-040102 10
M4-86 26557040062 10
RFY Y T,y
1-23| SPRING WASHER 7.60d—1t 22217-040000 10
Ny
1-24] PACKING, cyl. gear cover; 14w—148h 104200—-01490 10
s EERE [ e G
1-25! BOLT, cyl. rear cover M6-12 26117-060129 10
RINL Y Ty
1-26] SPRING WASHER 12.20d—-1.5¢ 22217--060000 10

Remarks:
@ 10410403080 (correct), 104204—03080 {miss print).

June, 1974



TrUF—Yav FU—b BKUG Kb T27 AVRI—L—a: > ¥
) K ; av (FTvaF i 8-
Fig.2 FOUNDATION PLATE & BOLT FOR INSTALLATION (OPTIONALB PARTS) )

2-15:

July, 1972



ITYTF=2al FU— b BEU KILF T47 AVRI—L—av (AT aFL 15—V

2. FOUNDATION PLATE & BOLT FOR INSTALLATION (OPTIONAL PARTS)

v 7oy . AT 7 Qty ‘;!_j’/"’:

M. FArryTv, v R— Y Pl = s 2 ¥y w—2
. . Bl 1ma Sales

Ref. NO Description Part No. g 23 ;’E’é a& Unit Remarks

FTaFNh R—y
. “OPTIONAL PARTS”

ZrYF=vay - FokrTY

FOUNDATION PLATE ASSY 704214-08100 | 1
704514—08100 1
7V— b
2-1 | .PLATE, eng. front 113w-257¢ 104214—08100 | 1
125w—262¢ 104514-08100 1
Jv—}
2-2 | -PLATE, eng. rear 113w—-200¢ 104214-08110 | 1
125w—200¢ 104514—-08110 1
Zv—}
2-3 | -PLATE, clutch 410¢ 104214-08120 | 1
470¢ 104514-08120 1
EA b
2-4 | -BOLT, front & rear plate M12—-40 - 126116—-120402 | 4 |4 | . 10
Ty
2-5 | *BOLT, clutch M10-22 26116100222 ! 4 | 4 10
F b
2—6 | *NUT, front & rear plate M1z 26716-120002 | 4 | 4 10
RTV S Ty
2~7 | -SPRING WASHER 21.50d-3t 22217-120000 | 4 | 4 10
RTINS Ty
2-8 | -SPRING WASHER 18.40d—2.5t 22217-100000} 4 | 4 10
Yiay P TI/—r% ‘ :
2-9 | -SHOCK ABSORBER W/NUT 90%¢ 104214-08340 [ 4 | 4 4

AP aFn K=y
“OPTIONAL PARTS"”

PrYTF—ar Kb FokrFY

FOUNDATION BOLT ASSY 704214-92300 | 1 | 1

o

2—-10| -BOLT M12-220 104214-92900 | 4 | 4 10
>y b .

2-11 -NUT, under 21.9ds—10t 104214-92930 | 4 | 4 10
AT Ty )

2-12| .SQUARE WASHER 52w-52¢ 102410-92940 | 4 | 4 10
F o b

2-13{ -NUT, upper M12 26717-120002 | 4 | 4 10
RTYV S Ty

2—-14| -SPRING WASHER 21.50d—-3t 22217-120000 | 4 | 4 . i 10
T, 8 Y

2—-15| -COTTER PIN 3d—-38¢ 22411-300320 | 4 |{ 4 10

July, 1972



DY - Ay F BKU FaArTlear YE—p AV bA—IL
Fig.3 CYLINDER HEAD & DE-COMPRESSION REMO. CON.

YSESL, YSE12L
(Non Marine)

June, 1974

3-46
OPTIONAL PARTS




Y- Ay E BXE FaAvTuvay YE—p avbo-n
3. CYLINDER HEAD & DE-COMPRESSION REMOQ. CON.

Yy or _ rAvy 74 Qty ﬁ—:/tx
Fosrien TARIY T gV R F SR ) S—-ly} Y e—2
Ref. NO. Description Part No. 5:,3 ‘g‘;g ég §§ Onic | Remarks
YPLE Nyl Ty TY ! Q\I’,
3~1 ; CYL, HEAD ASSY 124w—152¢ 7042711700 | 1 1
136w—168¢ 70451111700 1 1
57/
3—2 | - VALVE, suction 32d-94.8¢ 104211-11100 | 1 1 10
36.5d--111.5€ | 104511-11100 1 1 10
N
3-3 | - VALVE, exhaust 27d-94.8¢ 104211-11110 | 1 1 10
30.5d—-1115¢ | 104511-11110 1 1 10
RTY g )
3-4 | - SPRING, suc./exh, valve 27.70d—41¢ 104211-11120 | 2 2 10
24.20d—-40¢ 104511-11120 2 2 10
Y 5
3—5 | - RETAINER, valve head 11d-3.9t 104211-11370 | 2 2 10
12d-5t 104511-11370; 2 2 10
Y 7—F _ :
3—-6 | - RETAINER, valve spring 28d-11.3h 104211-11180 | 2 2 10
23d—-12h 103338-11180 2 2 10
gy A=
3—7 | - COTTER, valve spring 11d-9.5h 10115811190 | 2 2 10
11.56d—11h 103338-11190 2 2 10
RE
3-8 | - STUD, valve rocker arm support10d—76 foa 104200-11350 | 1 1 10
10d-80 £oa 104500—11350 1 1 10
F 3 b .
3-9 | - NUT, valve rocker arm support M10 26736—-100002 | 1 |1 | 1| 1 10
LA
3—10§ - STUD, fuel injection valve 8d-81foa 26217-080702 | 2 2 10
8d—71%oa 26217080602 2 2 10
Fy b ‘
3~11! - NUT, fuel injection valve Mg~ 26717080002 | 2 |2 {2 | 2 10
ATY Yy e
3—12| - SPRING PIN,rocker arm support 6od—12¢ 22351-060012 1 1 1 1 10
Ky oz, 2
3-13| - DRAIN COCK 19sd~52¢ 10420011920} t | 1 1 1 | 1 10
RTY ¥y v
3—14| SPRING PIN, bonnet* 6od—10€ 22351—040010 | 1 | 1 1 1 10
By~ T—bh Tytrr)
3-15| ROCKER ARM ASSY, suc. valve 62.5 £ Rretoratit Y i 1 5
66¢ 10450011380 1 1 5
"'fi Sy sa (104511-11380)
3-16] - BUSH, rocker arm 140d-14 2 1 1 ¥ | order assy
180d—17 € 1 1 3% | order assy

June, 1974



DU - Ay R kU FaryTLyiary UE—p aviao-i
Fig.3 CYLINDER HEAD & DE-COMPRESSION REMO. CON.

YSESL, YSE12L
(Non Marine)

3-3%

3-46
OPTIONAL PARTS

S«LU/V\A’@/NJ on S g}g/c;,(z, G

June, 1974




DU — Ay R BKU FaATUyiay UE—p IO
3. CYLINDER HEAD & DE-COMPRESSION REMO. CON.
|[ 7 -]" 7AVT 4Ty Q'ty ,t,:___/b}:
I T4AETY Ty A oo Tm ’ S"l” Yz~
Ref N(): Description Part No. 8 |o%|as 2k Unit | Remarks
i gy N~ T—b Tytr)
3-17. ROCKER ARM ASSY. oxh. valve 6252 104200-11390 | 1 1 5
66 (104211-11390) 5
! 104500--11390 1 1
i Vo
3-18;. BljSH rocker arm 140d—-14¢ 1 1 st |order assy
180d—-17 ¢ 1 1 ¥ |order assy
}(7') 2 ,
3—19) SCREW, rocker arm adjusting M8—30 101168-112301 2 |2 |2 | 2 10
+ b
3-20! NUT, rocker arm ajusting M8 26757--080002 {2 |2 {2 |2 10
4 — | :
3—21] SUPPORT, valve rocker arm 36h—50 ¢ 104200~11260 | 1 1
40h—60 ¢ 104500—-11260 1 1
wS— Ty w7 )
3-22 CHAMBER ASSY front 290d-24h 104200-11420 | 1 1 5
pre-combus. 320d—-28.6h 104500—-11420 1 11 5
(4
3-23| « PIN, front pre-combus, chamber 2d—2¢ TP 1101 % | order assy
4R
3-24 CHAMBER rear pre-combus, 290d—8.5h 104200—-11410 | 1 1 5
320d—12h 103438-11410 1 1 5
Hykvy
3—-25} PACKING, pre-combus, chamber 28.50d—0.5t 10120411450 | 2 2 10
31.80d-0.5t 101704—-11450 2 2 10
Aviav—2z .
3-26 INSULATOR, chamber heating 24.50d—1t 103854—-11490 ] 1 | 1 1 1 10
753
3—-27| FLANGE, fuel injection valve 62€ 14t 10114711800 | 1 1 1 1 5
KA Fy b Ty
3—-28| BONNET ASSY 95.5w—117.5 £ | 70420011520 | 1 1
98w—134.5 ¢ 704500—-11520 1 1
17 i
3—29} + KNOB, bonnet 22d-32¢ 104200-11360§ 1 | 1°] 1 1 5
o Yrr '
3—30/ « O-RING, bonnet knob 14.5d—1.5t 104200-11850 | 1 | 1 111 10
’y"—f I} o7
3—31 « CIRCLIP, bonnet knob 18.30d—1t 22242000140 | 1 | 1 1 1 10
FaryIv .,y v P AN o .
3-32| . DECOMp/ sl-?AFT e ’% 11111 3 | order assy q;y,
RIYW
3-33| - DECQMP SPERIN 13.20d—24¢ 10420003641 | 1 | 1 1 1 10
Fav 7V Vg Vol
3-34| - DECOMP LEVER 15w—67.5¢ 104104-03750 1 1 5
(TO BE CONTINUED TO THE NEXT PAGE) R

June, 1974



DT — ANy B BEU FAUT Ly ay YE—-p avbao-a
Fig.3 CYLINDER HEAD & DE-COMPRESSION REMO. CON.

YSESL, YSE12L
{Non Marine)

3-3%

3-46

OPTIONAL PARTS
Sindaed Y58 €& 11 24

June, 1974



T - ANy K BKU Farsbyay YE-b avbo-i
3. CYLINDER HEAD & DE-COMPRESSION REMO. CON.
. ‘ S = 't £— A
Vr /]/T T F Ry Sy Ry F A ::’ ::4 7;: Qm}' “S:'l’ k Y -2
Ref. NO. Description Part No. | 8 |@=ileg 21 Unit | Remarks
oy
3-35'+ O-RING 111 111 ¥ | order assy
! AL AVD e ’
3-36i- PARALLEL PIN 111 111 ¥ | order assy
I
3-37: - TAPER PIN 3d-16¢€ 22322-030160 1 1 {1 |1 |1 10
FarNvyvar vie (A) Tyer7y ) .
3—-38! DECOMP. LEVER (A) ASSY  46w—60¢ 104211#‘03740 1|1 5 | use YSE.YSC
< Y —
Ko b
3—39] « BOLT, lever M5--12 26113-050128 10
F g
3—40} « NUT, lever M5 26753-050002 10
Farfvyvay ves— (B)
3—41;{ DECOMP. LEVER (B) 77 £-2.3t 104211-03760 | 1 | 1 5
TFarvyvary V4%
3—42{ DECOMP. WIRE 450 €15t 10421103850 | 1 L
520 ¢—1.5t 104511-03850 17
S
3—43| WASHER, decomp. lever 12.50d—0.3t 104211-03840 1 1 [ 1 10
Kk
344 BOLT, decomp. lever M6—16.8 10421166040 { 1 | 1 10
Ay Ry .
3—45; PACKING, bonnet 117.5¢-955w | 104200—-11310 | 1 . 10
B 134.5¢ —98w 104500-11310, 1 10
3-49| GUIDE, valve a4 ¢ 10528211160 | .2 $
55 ¢ 105582—-11160 |, 2 $
FTaFN -y
“OPTIONAL PARTS"”
FaArFwsary YE~ | )
DE-COMPRESSION REMOTE 704214—03700 | 1 1
Avba—N o4 T x4
CONTROLE EQUIPMENT
vAix .
3—-46] « WIRE W/BUTTON 3000¢€ 104214-03700 | 1 | T
PR~}
3—47¢ . SUPPORT 80£-2.3t 104214-03710| 1 | 1 @
K p ct
3—48] . BOLT M6—12 26117--060129| 2 | 2 10 @'
Remarks:
@ Discontinued from March, ‘74.
$ Addition from May, ‘74.

June, 1974



VO30 4T KU x5S ~-2 b LK
Fig4 SUCTION PIPE & EXHAUST ELBOW

June, 1974



Yolar M7 &L TH-Z P TILK
4. SUCTION PIPE & EXHAUST ELBOW

yosor ) VXST 4T 4 Q'ty 3"__/"?
PR T4 A0y T v, v PRy s o PR PR P S—.ly Y —7
Ref. NO Description Part No. ‘gg‘ eflediay Umc | Remarks
/\'/f v
4—1 | PIPE, suction 188h 10421412020 | 1
192h 104514—12020 1
hy 7
4--2 |+ CUP, gasoline spray 18h 104200-12030 | 1 |1 10
K b
4-3 | BOLT, suction pipe M8-235 26117080189 | 2 | 2 10
2RIV v,y
4—4 | SPRING WASHER 15.40d—2t 22217080000 2 | 2 10
TR
4-5 | ELBOW, suction 75h 104211--12110 | 1
75h 104511-12110 1
TR
4-6 | ELBOW' exhaust 130h—PT 1-1/2 104)211—13070 |1
146h~PT 1-1/2 y104’511_13070 1
/‘.7 L ’ ‘
4-7 | PACKING, exh. gasket 70£€-2t 104211-13200 | 1 10
; 876-21 104500—13200 1 10
N p .
4-8 | BOLT, exh. elbow M8—65 26113080652 | 2 10
M8—-70 26113-080702 1 10
Ha b
4--9 | BOLT, exh. elbow M8—40 26113-080402 | 1 10
M8—35 26113—-080352 2 10
ATY T Ty vy
4—-10| SPRING WASHER 15.40d 22217-080000 3 | 3 10
YAV~
4—11}{ SILENCER 1000d—-245¢ 10421113530
1350d—254¢€ 104511-13530
47
4—12| PIPE, exhaust 430d-545¢ 104211-13060
. 2507 .
4-13} CLAMP, exhaust pipe 61od—14t 104211-13580 2
A
4—-14{ BOLT, clamp M8—-60 26117-080602 10
F o b '
4--15| NUT, clamp M8 26717-080002 | 10
Ty
4—16| WASHER, clamp 180d—1.6t 22137-080000 10
Ry x>y
4221 PACKING, suction pipe 104211-12100 | 1 10
' 104511-12100 1 10
o o -
e ,-//‘—’\

June, 1974



Y9oay AT KU 4T - b THAE
Fig4 SUCTION PIPE & EXHAUST ELBOW

June,_ 1974

2y



YoLa0 147 BXKE THT-Z b TILR
4. SUCTION PIPE & EXHAUST ELBOW
y sy sy rtvi 7y Qty PRl
> T4ARIYT vy [ P = Y w—2
Ref. NO. . Description Part No. E e‘z‘: ?g gé lSJ:I;:ts Remarks
FTY st =y
“OPTIONAL PARTS”
VAR B S 7Y
EXHAUST SILENCER AS/SY 704214-13700 | 1
dry type 704514-13700 1
FAvyy—
4-11} SILENCER 1000d—245¢ 104211-13530 ] 1
1350d—254£€ 10451113530 1
S
4—12| PIPE, exhaust 430d-545 ¢ 104211--13060 | 1 | 1
37
4-13| CLAMP, exhaust pipe 61od—14t 104211-13580 | 1 | 1
A p
4-14| BOLT, clamp M8-60¢ 26117080602 1 | 1 10
7o b
4—15{ NUT, clamp M8 26717080002 | 1 | 1 . 10
U,y
4—16| WASHER, clamp 180d—1.6t 22137080000 | 2 | 2 10
FaFh =y
“OPTIONAL PARTS"
LTS R ) AV Y= T, w T
EXHAUST SILENCER ASSY 480d-231¢ 104214-13500 | 1 | 1
wet type
YAvry— ‘
4-17} - SILENCER, water injection 111 . ¥ | order assy
Yairh '
4—18| » JOINT, water pipe PT1/4-32¢ | 104211-49060 i 5
—ﬂ N LR
WATER MlXING ELBOW 179€ 142w .{ 104214—-13520 | 1 | 1 \
(U-type)
AR
4-23| * ELBOW, water mixing - 111 X order assy
PEE TS
4-18| * JOINT, water pipe ‘ PT1/4"-32€ | 104211-49060.4 1 | 1 5
XN TFY .
4-24| ELBOW W/FLANGE (Universal type) 70421413200 | 1
70451413200 1
- o order
4-25| « FLANGE 1 . # | With elbow
: 1 ¥ | order
with elbow
FFa4av
“ADDITION"”
a4}
4-19} JOINT
2527 ; Sunol
4-20| CLAMP upply
. on the spot
/\‘»f v
4-21| PIPE

June, 1974



hbh T h
Fig.5 CAM SHAFT

July, 1972

2k



s NSV Ry B
5. CAM SHAFT

vy L ooy ,o rAvi e Qty =0
F i FUARIY T g Amy yvsie Lo =y Y v— o
Ref. NO. Description PatNo. | g Gt/ 83| 84 s | Remarks
Hau YaeT) .
5—1 | CAM SHAFT 190¢ 104200-14010 | 1 1
212¢ 104500-14010 1 1
Fy—
5—-2 | GEAR, camshaft 120d—-25t 104200-14100 | 1 1
140d-25t 10450014100 1 1
BE . N
5-3 | KEY, camshaft gear 5w—38¢ 103338—-14190 | 1 {1 1 1 10
TaXh Ha
5~4 | FUEL CAM 4129t 101158-14090 | 1 1
: 63.5¢ -9t 10430014090 1 1
22y }
5-5 | TAPPET 26d—-54 ¢ 104200-14200 | 2 2
26d-67¢ 103338-14200 2 2
Ty¥a By '
5-6 | PUSH ROD ~/ 6d—170¢ 1 10420014400 | 2 2 10
7d-201 € 104500—-14400 2 2 10
et RTY 2y i !
5-7 | BALL BEARING 420d~12t 24101060044 | 1 1 5 | #6004
550d—13t 24101-060064 1 1 5 #6006
AR
5—-8 | SCREW M8—12 26587-080122 | 1 [1 |1 {1 10
Fo b '
5-9 Nf)T, camshaft 300d—-18t 104300-76460 | 1 |1 {1 |1 10
R~ . .
5-10| SPACER 280d—-13t 104211-14490 | 1 1 10
38od—12t 104511-14490 1 1 ) 10
Y4 kg b
5-—-11] SHIM SET, adjust 58.5d 104200-54230 | 1 |1 {1 | 1 : 10
<y}
5—12; MOUNT, fuel injection pump 5854604 10420054010 1 {1 |1 |1
a5 HA4N FT,erTY )
5-13| ROLLER GUIDE ASSY 22d-29¢ 704200-54500 1 1 [1- |1 |1
, a—3 TFTykr7Y
5-13{ . ROLLER ASSY 174100-54190 | 1 |1 |1 | 1 10
o—3 .
5—14| « + ROLLER 9d—15¢ 174100-54110 { 1 1 1 1 10
¥
6—15| * + PIN 7d-215¢ 174100-54120 1 1 | 1 | 1 |1 10
APy ri—
5—16| STOPER, roller guide lock 11d-7.5t 174700-54180 1 1 {1 {1 |1 10

July, 1972



10

A4 RPY Y BBXU 75*/]9&% b

Fig.6 MAIN BEARING & CRANKSH

July, 1972

2%



10

X2 RX7YLYT KOG 95090407 b
6. MAIN BEARING & CRANKSHAFT

T ] 74V 54 Qty =42
S o TaRvV TV RSO I PEUN PR P Sales | .77
Ref. NO, 4 Description Part No. g gaSlegdas Unit | Remarks
NYD Y T, TY .
6—1 | HOUSING ASSY, flywheel 126w—3440d 704211-02500 | 1
152w—3750d 704511-02500
2y Xyyrs .
6-2 | * MAIN BEARING 600d—27 5w 10420002120
700d—30w 103338-02120
FAN v—n
6-3 | - OIL SEAL, crankshaft 60od-—-9t 104200-02220 5 {$-6tb
700d—9t 103338-02220 5 $-6tD
10421102220 1 5@ NEW~
16451102226 1 5—-@-NEW-
AR v b
6—4 |+« STUD ¥ 10sd—-37 € 26216—-100222 10
|4
6-~5 | PIN 3.5d—3.5¢ 102109-02190 10
v ¥
6—6 PACK|NG flywheel housing 183w~209 £ 104211-02020 5
195w—223 ¢ 104511-02020 5
25¥0 vuZb TyaryY
6—-7 | CRANKSHAFT ASSY 219¢ 704211-21700
2545¢ 70451 1-21700 LI S ( .
RS = 9T A4 .
6-8 | BALANCE WEIGHT 23.9w—94¢ 104211-21100 % OLD
23w—104¢ 104511—-21100 % OLD
10420021100 | 2 2 ‘ & NEW
104500-21100 2 2 & NEW
6—9 T4 b d R ‘
+« WASHER, balance weight 23w-26¢ 10333821140 | 2 {2 |2 | 2 ‘ 10
6-10|, 2 ‘
» BOLT, balance weight M10—45 26152100451 | 2 (2 | 2 | 2 10
6-11| . Fr
~ |« KEY, flywheel 10w—30£ 22512-100300 | 1 | | 1 10
8w—35¢ 103338-21190 1 1 10
6-12| o
KEY, crankshaft gear 5w—10¢€ 10115821290 | 1 1 10
7w—135¢ 101300-21290 1 1 10
6-13| END NUT
END NUT 22w—580d 10420021530 | 1 1 2
27w—680d 103854—21530 1 1 2
6-14] 7=
GEAR, crankshaft 11t—63.5d 104211-21200 | 1 1
16t—72.5d 104511-21200 1 1
6—15| 217 “7V> 7
MAIN BEARING 480d—25w 10420002100
' 570d=27 5w 104500—02100
6—16 A2AV. RZA N RNTYyy ’
MAIN THRUST BEARING 590d—2.5t 104200-02110 5
700d—-2.5t 104500-02110 5
Remarks:
$. @ Interchangeable. Changed from Jun, ‘72.
%, & Interchangeable. Changed from Jun. '72.

June; 1974



11

A2 R7YLY B&U I35 47 b

Fig.6 MAIN B

EARING & CRANKSHAFT

July, 1972




I RPYYT XU 95‘/79117_1;_
6. MAIN BEARING & CRANKSHAF
30 FAARPY TV > v rHv7474 QY =7
F i 74 Yy F¥gs =y F A 0 z Y Ry
Ref. NO. Description Pat No. | & RIEER Sui | Remarks
FIALY poie
— e —_ use only
6—17 | BLIND COVER 134211t 10421102310 1 {1 |1 |1 YSEBG
A ‘ YSE12C
6—18| PACKING, blind cover 1344 104211-77080 | 1 {1 |1 |1 10 non elec.
Fut starter
6—19| NUT, blind cover or starter M10 26716-100002 | 2 {2 |2 |2 10
Ry TN FVe—}
6—20{ BAFFLE PLATE 20w—50¢ 104211-02860 | 1 1 10
14w—50¢ 104511—02860 1 1 10
;\',f 7
6—21| PIPE, breather 80d—166 ¢ 10421102880 | 1 |1 |1 |1
KA b
6—22{ BOLT, pipe joint 8sd—23¢ 101147-59810 | 1 |1 {1 |1 10
Ny F Y
6—23| PACKING 120d—1t 23414-080000 ] 2 {2 |2 |2 10
774 KL —n
6—-24| FLYWHEEL W/RING GEAR  293.8d—107w | 104211-21590 | 1 1 } for elec
324.3d-120w T 10451121590 1 1 starter
75 4R —~n
FLYWHEEL, without ring gear  290d—107w | 104211-21400 | 1 1 } for non
. 293.8d—120w *1 10451121400 1 1 elec, starter
FFaFNh R—y
“OPTIONAL PART" ~
i1s <y UADZ e
6-2 | MAIN BEARING, (US. 0.25) =~ 104200-02150 | 1 1
. /- 10450002150 | | 1 1
Ay =FYyrp .
MAIN BEARING, (U.S. 0.5): 10420002160 | 1. 1
10450002160 |~ | 1 1
AV Ty . C
6—15 MAIN BEARING, (U.S. 0.25) 104200—02130 | 1 1
10450002130 | »*"| 1 1
A4y 7Y
MAIN BEARING, (U.S. 0.5) 104200-02140 | 1 1

10450002140

July, 1972

11



12

Fig.7

EX MY KU AR5 04 Oy
PISTON & CONNECTING ROD

July, 1972

K




12

EX My KUY axsF4205 av i
7. PISTON & CONNECTING ROD

v

vy o : rAvF 4 Qty ﬁT"”:
3 ol FarRoy Sy, v e A B o Tm oo S—l: Y w—2
Ref. NO. Description Part No. ‘é en|egd a8 Unit | Remarks
- 4
YN Ty Y )
7-1 | PISTON ASSY 75d-72 € 104211-22090 | 1 1
85d—-88¢ 104511-22090 1 1
Y2 4y b ;
7-2 |+ RING SET 704200~-22500 | 1 1 5
704500—22500 1 1 5
| A
7-3 |-« RING, No.1 750d—-2t 1 1 ¥
850d—2.5t 1 1 ¥
VEA
7—4 i-- RING, No.2, No.3 750d—2t 2 2 ¥ order assy.
850d—2.5t 2 2 ¥
Yz
7-5 |-« RING, oil control 750d—4t 1 1 ¥
850d—4t 1 1 ¥/
E,'Zl*.‘/ v ’
7-6 | PISTON PIN 23d-63¢ 104200-22300 | 1 1 5
€ 28d-71€ 103438-22300| ‘| 1 1 5
Ay
7-7 CIRCLIP piston pin N 245d-1.4t 172100-22400 | 2 2 10
X 30d—1.4t 124250~22400 2 2 10
IFRIT47S By N T t/?l) b
7-8 CONNE CTING ROD ASSY 18054 704200-231 U P $ Oid
2195¢ 704500-23100¢: } 611 b1 $ o
180.5¢ 764211-23100 > 1 @ New
219.5¢ 70451123100 1 1 @ New
Toa
7-9 |- BLjSH, piston pin 250d—-27w 104200--23100 | 1 1
31lod-31w 103438-23100 1 1
ARXITF S By ¥ NTYS ‘.
7-1G{ « CONN, ROD BEARING 450d—26w 104200-23340 | 1 1
3 490d—28w 103338-23300| | 1 1
SN ] .
7-11] » BOLT, conecting rod 4658 —9sd 104200—-23200Y, 2 2 2 {$ Od
63.5 £-9sd 10450023200V 2 2 2 |$ Ood
46.5 £—9sd 104211-232 2 2 2 | @ New
60.5 £—9sd 10451123201 2 2 2 @ New
AV aFI RS-
“OPTIONAL PART"”
IRIT 4 By N XTY
7-10| CONN. ROD BEARING (US 0.25) 104200-23350 | 1 1
104500-23350 1 1
\ .
Remarks:
$, @ Design changed from Jun, ‘73
Exchangeable with ROD ASSY.
June, 1974

3

e



13

EZXbY KU axy57409 Oy i
PISTON & CONNECTING ROD

Fig.7

July, 1972

2



EX by BLO a%s54 vy Oy K
7. PISTON & CONNECTING ROD

v 7 7 . AT 74 Qty g'_—/”f
F i Faroy Sy, v Ry F e o Ta e o Y w2
Ref. NO. Description Part No. 5 @llagdial Unit | Remarks
) aRXoF 4 r By B N7y
7-10| CONN. ROD BEARING (U.S. 0.5) 10420023360 | 1 1

10450023360 1 1

July, 1972



14

DUV = YA R AN= BXE L—=TY FA) 254
Fig.8 CYL. SIDE COVER & LUB. OIL SYSTEM

March, 1973

8-34 ?\

.\\

~—

OPTIONAL PARTS

SOBALE O ERECTIZ i TR

-
it 8-32

S\\\\-e- 3l

8-29
—8-26




14

DU = YA K 1% BEU =TV F40 VX5 A
8. CYL. SIDE COVER & LUB. OIL SYSTEM

R . _ vAv7 74 Qty =1
4 e Fy4ARrYySvg v Ry F A = " m_‘ S;ly Y w2
Ref, NO. Description Part No. g g‘: A Unie | Remarks
. FYLE FAN ot Ty T Y=
8-1 : CYL. SIDE COVER ASSY 201w—243¢ 704211-01500 | 1 1
237w—258¢ 704511—-01500 1 1
AN
8-2 |- BOLT power take-off shaft M8-16 26216-080162 | 3 3 10
K7 —
8-3 1. BODY, oil press. adjust valve 14sd—19%oa 104211-34010 | 1 11 [1 |1 | 5
27V
8--4 |+ SPRING, adjust valve 7.50d-22¢ 10421134040 | 1 | 1 11 10
RF g S R— e
8-5 |+ STEEL BALL 5/16"d 24190-100001 | 1 | 1 111 10
RNV AF—
86 |- STRA!NER lub. oil 91¢ 10421135130 | 1 | 1 111
0.)rz ]
8-7 |- O-RING, lub, oil strainer 2t—47 5od ) 104200-35280 | 1 | 1 1 1 10
PN -
8-8 |« BOLT M6-16 26117-060162{ 3 |3 |3 | 3 10
=y
8-9 |+ CASE, lub. oil strainer 47.2d-35¢ 10421135270 | 1 | 1 111
".-y E 4 [N
8-10| - PACKING, strainer case 66¢-0.3t 104211-35120 | 1 | 1 111 : 10
R b
8-11]|+ BOLT M6—12 26117060129 § 3 {3 |3 | 3 10
ATV S TyV s .
8-12| . SPRING WASHER 12.20d 22217060000 !.3 {3 |3 { 3 10
A
8—13}+ ROTOR ASSY, luboil pump 12w-29d 104300-32150 | 1 1
16w—29d 10450032150 1 1
Q Y7 :
8—14| » O-RING, pump cover 2t-37 .50d 103338—-32670 | 1 | 1 i1 10
815 - COVER, Iub. oil pump 103338-32070 | 1 |1 [ 1 |1 5
wah
8-16| « BOLT, cover M6—10 26117-060102 | 3 {3 [ 3 { 3 10
A4 ”
8—17]» GUIDE, oiler rotor 100d-30£ 10421134590 ] 1 | 1 111 10
o}
8-18)+ PLATE, lub. oil control 10d—-2t 104211-34600 | 1 11 |1 | 1 10
/\.y *
8—19| PACKING, cyl. side cover 193w—195¢ 104211-01410 | 1 1 10
222w-233¢ 104511-01410 1 1 10
Kb
8-~20] BOLT, cyl. side cover M6-35 26116-060352 | 3 {3 |3 | 3 10

March, 1973



15

DU - YA E W= BKU =T FA4I VRAFAL
Fig.8 CYL. SIDE COVER & LUB. OIL SYSTEM

OPTIONAL PARTS
SHPARLD o> ELETTAIC  START

S ——eu

8-13

March, 1973

{



15

DNT = YA E fN— BEKE N—TY FLIL LR571
8. CYL. SIDE COVER & LUB. OIL SYSTEM

V77 . 2AvT 74 Qty TR
F i FURrROYy TV Ry F VA s o Ja e "S;lv b Y 7=
Ref. NO. Description Part No. é at|2g|a8 Unit | Remarks
Kr b ‘
8-21| BOLT, cyl. side cover M6—20 26116-060202 | 4 |4 |4 | 4 10
ATV Tyoy
8—22| SPRING WASHER 12.20d 22217060000 8 |8 |8 |8 10
Y
8-23| WASHER 11.50d-0.5t 22137-060000 | 8 |8 |8 |8 10
‘7'7 3
8—-241 NUT, P.T.0. shaft supper M3 26716080002 | 3 3 10
+o b
8-25| NUT, cyl. side cover M6 26716—060002 | 1 | 1 1 [1 10
AL T, Y
8-26] OILER ASSY 704200-34500 | 1 {1 |1 [ 1 2
KT e
8-27 » BODY, oiler 14w—64 € 1911 {1 1 ¥ | order assy
D‘—} "
8-28| « ROTOR, oiler 15d—40¢ 101200-34520 | 1 [ 1 |1 | 1 10
2=
8—-29| « GLASS, oiler 290d—-20h 101200-34530 | 1 |1 {1 {1 10
sy vy
8-30| » PACKING, oiler glass 29.50d-2t 172200-34560 | 1 [ 1 [ 1 | 1 10
Ry Fy ’ ‘
8-31| » PACKING, oiler glass upper 2%d—1t 172200-34550 | 1 (1 |1 |1 10
YT —
832 » RETAINER, oiler glass 370d—11w 10388434540 /1 11111 10
Hy%y . : 0
8-33| PACKING, oiler body 64 £-0.3t 104200-34510 | 1 |1 [ 1 | 1 10
8-34| SCREW, oiler body M6—16 26557060162 | 2 |2 | 212 10
o7
8—-35| CAP W/GAUGE, lub. oil inlet 38d—148¢ 10421401750 | 1 1 2
38d-166 ¢ - 104514-01750 1 1 2
RAR—Y B
8-36| SPACER, lub. oil inlet 40d-57 ¢ 104214-01770.| 1 |1 [ 1 {1 2
Ry Fr S
8-~37| PACKING, cap & spacer 38od-2t 191104—01760 212 ]2 1|2 10
234 7
8-38| PIPE, lub. oil inlet 145€—PF 1/8 | 104211-35060 | 1 1 2 3% Oud
185£~PF 1/8 | 104500—-35060 1 1 2 |s$ od
138£—PF 1/8 | 1042113508011 | 1 | 1 2 | @ New
1654 —-PF 1/8 | 10450035080 1 1 2 | @ New~-- .f..
Fo b .
8~-39| NUT, pipe 10420035070 { 1 |1 |1 {1 10
8—40| PIPE, lub. oil (cyl. wheel about §25¢ 104211-39200 | 1 1 |-
cy!. head) . about 7164 | 104511-39200 1 1
£ 16
Remarks:
$, @ Design changed from Sep., ‘73. Exchangeable.
3 Ea”

¢




6

Y- YA R Q- BXE IL-=TY FA4IL S XATA
Fig.8 CYL. SIDE COVER & LUB. OIL SYSTEM

OPTIONAL PARTS
SIATEARD  oa Fler g SwmeT

Lt \8‘32—1

w



16

DU — YA R = BT —TY F41 Y RAT L
8. CYL. SIDE COVER & LUB. OIL SYSTEM

y vy - X7 74 Qty ‘t":’,";:
Fste FAROY T vgv Rey F VA = =2y Y r— 2
Ref. NO. Description Part No. | & RIS vaie | Remarks
R b
8—41) BOLT, pipe joint {cyl. & wheel) 12sd—32¢ o0a 103854—-39140 | 2 {2 [2 | 2 10
RN
8—42| BOLT, pipe joint {cyl. head) 85d—25€ oa 10114759810 | 1 |1 |1 |1 10
Ry F
8-43] PACKING 160d—1t 23414-120000{ 4 |4 | 4 | 4 10
. /\'.,:FV}‘
8-44| PACKING 120d—11 23414-080000 | 2 |2 |2 |2 10
FTaFh R~y
“OPTIONAL PARTS”
AANh Flysp— AL vF FuklTY
OIL PRESS. SWITCH ..SSY 70421434540 | 1 11 [ 1 |1
o SUPPORT ASSY 708371134601 | 1 |1 |1 |1
YK}
8—45|.+SUPPORT, oil press, switch 28h—-64 £ 10421139400 | 1 {1 |1 |1
29 5 F
8—46{.- SWITCH, press. 3ge 18123039450 | 1 |1 |1 ['1 10
Ry kg
8—47|(+ PACKING, support X e4£-0300M2 104200-34510{ 1 |1 |1 |1
. RL T
8—48| - PIPE, lub. oil connecting 12d-20¢ 10421134150 | 1 |1 |1 |1 10
7Y a
8—-49| + SCREW K M6-16 Gawe | 26557-060162 | 2 |2 | 2 | 2 10
[V 4
8-50| - O-RING 12.60d—1.9t 24311000090 [ 1 [1 11 |1 10
V747~ -
8-51| RETAINER, oil pipe 426¢ 104605-39150 | 1 | 1 5§ | @
U 7‘ 4 ,.-— . .
8-52| RETAINER, air pipe 3928 104605-39140 1 5 @

Remarks:
@: Addition. from Dec. ‘72

June, 1974



17

D=V 94—8 LX5F4

Fig9 COOLING WATER SYSTEM

USE AT NON 9-51
THERMOSTAT SYSTEM

9-43

June, 1974

42



17

—UY 94— LRFA
9. COOLING WATER SYSTEM
Vo or . rhvF 5, Qty 2247
Fsie T4RIY T v Ry e = a s{’ Y w4
Ref. NO. Description Part No. g gg Eg gc:l: e | Remarks
IS Dpmpm RS Ty F)
9-1 | CW, PUMP ASS 21142700 (1 |1 |1 |1
xr K«% ol 5
9-2 |- BérDY, pump 90 £—-62w 1 1111 ¥ | order assy
Tv—=t
9-3 [+ PLATE, water sield 30£-19w 10421142050 { 1 |t {1 |1 2
Y7 .
9—-4 |+« SHAFT, pump 15d—-78¢ 104211-42060 | 1 {1 |1 |1
=7 ] s
9-5 [+ IMPELLER, pump 39.7d—19w 10421142070 v 1 | 1 191 2.4 ¢
: 7]/\"— : .
9—-6 |« COVER, pump 58d—-2.3t 104211-42080 | 1 |1 111
SNy XS
9-7 |. PACI’(__ING, pump  cover 58d—-0.3t 104211-42090 | 1 | 1 111 10
Y | |
9-8 |- SEAL 250d—-17w 104211-42100 | 1 | 1 111 10
Fv—} v
9-9 |- PLATE water sield 18od—-2t 10421142110 | 1 | 1 111 10
910« CO\-/‘ER bearing 30od—1t 10421142120 | 1 | 1 111 10
Dy¥xy :
9-11]+ WASHER, bearing © 160d-1t 104211-42130 1 1 |1 |1 |1 10
22 s
9—12} + SCREW, pump cover M4-8 26554-040082 | 6 |6 {6 | 6 10
22Ya .
9—-13{+ SCREW, water sield plate ‘M4—6 26554040062 | 1 {1 |1 |1 10
N AL ' .
9-—-14|+« BEARING 300d—9w 24107062004 | 2 |2 |2 |2 2 | +62002Z
Y—2957 .
9-15|+ CIRCLIP 321612t 22252000300 {1 |1 {1 |1 10
R
9-16| KEY 3w-9.6¢ 22522-030100 | 1 {1 |1 |1 10
S t) — ’
9—17| RULLEY, colling water pump - 120d—21.5w 10421142400 | 1 |1 {1 |1
Ty ) ‘
918 WASHER 240d--0.85t 104211-42380 | 1 {1 |1 |1 10
V =rp ) .
9—19] V-BELT circuit 762 10421442780 | 1 1T~ 30in HM
circuit 838 10451442780 1 1 33in HM
—oiretit—533 ———-104211-42780 -1 2Hin—HM-—
K
9-20{ BOLT, water pump body M8-255. 26117080202 1 2 |2 [ 2 | 2 10

July, 1972



18

G-V D=8 LRFL

Fig.9 COOLING WATER SYSTEM

USE AT NON 9-51
THERMOSTAT SYSTEM

9-62 9-68
9-63)

June, 1974



18

D=V D=5 VATL
9. COOLING WATER SYSTEM

Yz ) . rAvi s Qty A=A
e TRy Sy A A T Ta ’S"" b yw—2s
Ref NO Description PartNo. | & oy Uit | Remarks
7y
9-21| WASHER, water pump body 180d—1.6t 22137-080000 | 2 |2 |2 {2 10
Fy b -
9-22| NUT, pulley M8 26717080002 | 1 (1 |1 |1 10
ALy} ’
9--23! STUD, eng. lifting M10-85¢ 26216--100702 | 1 1 10
M12-98 ¢ 26216120802 1 1 10
T4 Kap
9-24| EYE BOLT 50.5¢ 26617—-100002 | 1 1 2
73¢ 26617-120002 1 1 2
> b '
9-25| NUT, eye bolt 19.50d—-60 ¢ 10440707980 | 1 1 2
21.50d—-635¢ | 104507—-07980 1 1 2
Py AT A >V ¥
9—-26| SPRING WASHER 18.40d 22217-100000 | 1 1 10
21.50d 22217-120000 10 1 10
9V
9—-27| WASHER 220d—1.6t 22137-100000 | 1 1 10
260d-2.3t 22137—-120000 1 1 10
wa b
9281 BOLT, cyl. upper cover M8-65 26117080652 | 4 4 ‘ 10
M10--75 26117—-100752 4 4 10
ATV S T H¥y
9-29| SPRING WASHER 15.40d—-2t 22217-080000 | 4 4 10
18.40d-2.5t 22217—-100000 4 4 10
Tyl h o= Tyt
9-30| UPPER COVER ASSY cyl. 122w—-174 € 704211-01851 { 1 1
153w--208 £ 70451101851 1 1
¥y . ]
9-31| » ZINC, anticorosive 30d—60¢ 104211--41300.11 |1 [ 1 | 1 10 X
L ) )
Ry Fy
9~32| « PACKING, zinc ~ 180d—1.5t 123210-09310{ 1 |1 |1 | 1 10
75V )
9-33] « FLANGE, zinc 684 -8t 10172041810 1 {1 {1 {1 2
Ry, kv .
9-34| « PACKING flange 64£€ -1t 10172041820 1 |1 {1 {1 10
F o b
9-35{ » NUT, zinc M8 26717-080002 [ 1 {1 [ 1 | 1t 10
ATV U,y
9—-36| « SPRING WASHER 15.40d~-2t 22217-080000 [ 1 |1 |1 |1 10
PN
9-~37{ « BOLT, flange M6-18 26113—-060182_ 2121212 10
AFYy 9
9-38| « SPRING WASHER flange 12.20d-1.5t 22217060000 2 |2 | 2 | 2 10

July, 1972



19

D—UosH Hg—89 L XF 4
Fig9 COOLING WATER SYSTEM

USE AT NON

9-51

THERMOSTAT SYSTEM

9-62 9-68

(9-63)

June, 1974



19

-y 9x—-5 YRATA
9. COOLING WATER SYSTEM
v v v : 2Ahv7 74 Qty P
F i F4AROY T 37 Ry Pl R T @ oo . S;l:s Y e
Ref. NO. Description Part No. é a%|agd|es Unit | Remarks
Ryxy
9-39| PACKING, cyl. upper cover 119w—120¢ 104200—44060 | 1 1 5
134w—148¢ 104500-44050 1 1 5.
T4y TSR
S48 HFFHNGS,~water—pump- 56-6—50;5w 16421+1—-42150 +—r1
71
B4t NUF-meunting———————————M8- 26717080002 212 10
75
942 FLANGE, water outlet 5610t 104211-49150 [ 1 [t {1 |1 2
’(y x s
9-43| PACKING, flange 56£-0.5t 104211-49160 | 1 |1 1 1 {1 10
Ya4rh )
9-441 JOINT, water pipe PT1/4-32¢ 104211-49060 { 4 {3 |4 |3 5
Y347}
945 JOINT, water pipe (head) PT3/8-38¢ 104511-49060 1 1 5
ROy ‘ - .
9-46 | BAND, water pipe 30¢ 104211-49140 | 5 {5 |2 | 2 10
PN
9-471 BOLT, flange M6—18 26117060189 | 2 {2 |2 |2 10
ATWYY Vyvy :
9-48} SPRING WASHER - 12.20d-1.5t 22217-060000 | 2 |2 |2 {2 | 10
<47
-8—48-PIRE—{water—pump~eyk—head}—F60-f————-104211—48050 311
R4
950 PIPE (water pump~cyl. head) 100£ 104214-49250 {1 {1 {1 |1
/\4 7
9-51] PIPE (kingston cock~water pump)20003 104211—-49080] 1| 1] 1 |1
FFvaFn A=y i
“OPTIONAL PARTS”
—E ARy N VAT L Ty 7Y 124223
THERMOSTAT SYSTEM ASSY, JQ&@Q#—49200_ 1 (1
cooling water
P—TxLy } ’ . . (
952}« THERMOSTAT 27.3d-33¢ (181130—49200)| 1 | 1 nle e ia 2 |@
e 12422349200 | 1 [1 |1 2|0 25 (%] 2 e
9-53| - COVER, thermostat 56 £—25w 104214-49150 | 1 |1 | L% 4! 2
R ) .
9-—44| « JOINT, water pipe PT1/4-32£ 104211-49060 | 2 | 2 5
a4}
9—45] - JOINT, water pipe PT3/8-38¢ 104511-49060 1 5
(TO BE CONTINUED TO THE NEXT PAGE)
Remarks:
@ Exchangeable. Part No. changed.

June, 1974




20

T-UDY 9x—8 LIFN

Fig.9 COOLING WATER SYSTEM

June, 1974




20

D=2y 94 —9 VAT
9. COOLING WATER SYSTEM

v 7 o7 . 2AVT 474 QWY :--_-/VJ;
F i T4 R2YFTr v Ry F e = = = S-_l.: ye—2
Ref. NO Description Part No. g g:: 4288 Unit | Remarks
Jalv}
9--541 « JOINT, 3-ways 57£6-49 w 104214—49090 1 1 | 1 2
<47 |
9-565| « PIPE (water pump~3 way joint) 45¢€ 104214-49100 { 1 | 1
/\‘,f 4
9-56| « PIPE (3 ways joint~cyl. head) 80¢ 104214-49110 1} 1 {1
Ry v
9-57| « PIPE (3 ways joint~thromostat) 500 £ 104214-49120 | 1 | 1 8
o Bl ; _) éj | ;
9¢6T[/PIPE (thermostat~silencer) 2000 £ 102509680 | 1 Jf-"‘}/\‘ )AT
347 .
%MW M\ggoaf'x/--uymﬂsoeo‘k1 1
RN
9-46{ « BAND, water pipe 302 104211-49140 | 8 | 8 10
K} .
9--568| » BOLT, thermostat cover M6-—-28 26117060289 | 2 | 2 10
RTIY S Ty
9-59{ « SPRING WASHER 12.20d-1.5t 22217—0600(20 242 10
FIRy Avd Ty TY
KINGSTON COCK ASSY 704214-49500 | 1 | 1
IRV Ty s
9—-60] * KINGSTON COCK 141¢ 43662—-010020 | 1 | 1
/\',f 7
pabm/ WWY watef pumpl” - 101
L g 2000 £
9-46| - BAND, water pipe 30¢ 313 10
ATV aFn Ay
“OPTIONAL PARTS”
EAF K7 . 5
9-61| BILGE PUMP, electric drive 110d-140 ¢ 97778-100120 | 1 | 1 $ OLD
EANF KT T per 7Y 46130001111 | 1 1 @ NEw
9--62| BILGE PUMP ASSY 10421446000 | 1 | 1
KF—
9-63| BODY, biige pump 10421446810 | 1 1
D27 Fi—p ‘
9-64| WEAR PLATE 104214-46820 | 1 | 1
433
9-65| IMPELLER 104214-46830 | 1 1
a7 h i
9-66| SHAFT, impeller 10421446840 | 1 | 1
A2 2
9-67 | SCREW M4-38 26557-040382 | 1 | 1
NFrvr € .
9-68] PARALLEL PIN 3-14 22312-030140 | 1 | 1
Ry x>y
9-69! PACKING, bilge pump

9-70

Xy F—
STRAINER, bilge

Remarks:
$. @ Exchangeable.

@: With timer.

104211-42090

123220-46910

June, 1974



AV s 30 RoS
Fig.10 FUEL INJECTION PUMP

10-5 10-17

July, 1972



21

A3y RS
10. FUEL INJECTION PUMP
yzyz . oAvT 74 Qty '_E'T""T
P T4 A9 Ty, Ry A ST T m S_ly Y -y
Ref. NO. Description Part No. g 2 2{3’ Unie | Remarks
Za—Il AV v g Ry Ty,eroy
10~1 | F.l. PUMP ASSY 704200-51700 | 1 1
704500~-51700 1 1
AT
10-2 |+ BODY, fuel injection pump 53d—40w 101158-51010 | 1 |1 {1 |1
FYRY =~ sin7
10—-3 |+ DELIVERY VALVE 101300-51300 { 1 |1 11 10
¥—} ’
10—4 |. « SEAT, delivery valve 12d-17¢ 1411 11 (1 % |order assy
Kepo N7 o ‘
10-5 |+« BALL VALVE. 7/32"d 191 1 (1 % order assy
YA RS !
10—6 |- - SPRING, delivery valve 5.60d—-13.4 ¢ 101300-51330{ 1 |1 1 {1 10
i , ,
10-7 |« HOLDER, delivry valve 18d-33¢ 172100-51340 ¢ 1 | 1 1491
VEL V=g T T ‘ .
10-8 | REGULATOR ASSY 55 ¢ 704200-51550 | 1 | 1 111 10
VL V—mR R
10-9 |-+ REGULATOR BODY 111 111 ¥ |order assy |
W/SPINDLE
/\,, ﬁ;/
10—-10]. « PACKING regulator body 15.40d—1t 174100-51440 { 1 11 {1 |1 10
At
10--11{+ « SPACER, regulator 11.2d-16¢ 10420051450 | 1 | 1 111 10
0 Vs \
10—12} - - O-RING, regulator 11.30d—-1.9t 10420051460 | 1 | 1 1 1 10
7
10-13| - VALVE, regulator 8d—14£ 171590-51420 | 1 |1 [1 |1 10
2FTY vy
10—14{+ SPRING, regulator valve 6.90d—15¢ 171590-51430 1 1 |1 |1 |1 10
Ty
10-15]. PLUNGER W/BARREL 5.5/15.5d—47.3€] 104200-51100 | 1 1 10
7/15.5d-47.3¢ | 102700~51100 1 1 10
S YA P
10-16|+ SPRING, plunger 20.60d—27.5¢ 10140051160 | 1 | 1 1.1 10
10—17|  WASHER, plunger- spring 20d-3.5t 104200-51170 | 1 1 10
20d—-3.5t 102501-51170 1 1 10
/\_, :\:/
1018/ » PACKING plunger barrel 15.50d-0.5t 172900-51190 | 1 |1 |1 | 1 10
B3 y.') a
10—19{ » SCREW, plunger barrel 23d—-15€ 172100-51150 | 1 {1 |1 |1 10
PN ;\:/
10-20] P/(CKING barrel screw 230d-2.5t 172100-51290 1 1 {1 {1 | 1 10

March, 1973



AT cHh gy R

Fig.10 FUEL INJECTION PUMP

10-15 10-17

July, 1972



22

A2 30 KT

10. FUEL INJECTION PUMP

Remarks:
@ Exchangeable.

P 4 AV 74 Qty et
F i TAarRIVT vy Y =T F YA ey ) S—'l7 Sl
Ref. NO. Description Part No. é gg égg 25 Unic | Remarks
Ho 7 .
10--21 C/(P, dust 20.4d-7.5w 10110466300 1 | 1 1 1 10
FAY
10-22] BOLT, pump 6sd—64 £oa 104200-54080 | 2 |2 |2 |2 10
- P #‘Vy
10-23| PACKING, pump body 53d-0.15t 174100-51030 | 1 | 1 1 1 10
(101158-51030)[ 1 |1 |1 |1 10 e

Juine, 1974



23

Fig.11

TaZlb A2z a LT
FUEL INJECTION VALVE

July, 1972

11-4




TaIh A0S zh 30 "7
11. FUEL INJECTION VALVE

vz ) : sAvi 74 Qty *;‘T’”;
F ot FUROYS Ty Ry PV T TmTa 1o S—ly Y w— 2
RefL.NO| Description Part'No. | 8 |éct|@g |2 Unit | Remarks
VoI AV 0 gy AT T, e T
11-1 | F.I, VALVE ASSY 704211-53100 | 4 1 2(~5Y,
70451153100 1 1
H )
11-2 | <« BODY, fuel injection valve 46£-33.5w 10385453100 1t {1 |1 ]1
a4 .
11-3 | « VALVE W/CASE 17d-33.7 ¢ 172100-53000 | 1 | 1 111 10
R Hm
11—-4 |« HOLDER, fuel injection valve 29d—38.5¢ 10420053080 | 1 1
32d-38¢ 104500—-53080 1 1
XY M . ‘
11-5 | « SPINDLE 5d—10.56¢ 113200-53110 | 1 | 1 111 10
7Yy
11—-6 |+ SPRING, valve 10.50d-30¢ 104211563120 | 1 | 1 1 1 10
RN K~ . .
11-7 | « HOLDER, valve spring 11d—6w 113200-53120 1 | 1 111 10
oro—2= :
11-8 | - CASE, valve spring 22d-20w 103854-53180 1 1 |1 [ 1 |1 ]
Ny xr s '
11-9 |+ PACKING, valve spring case  220d—0.5t 172100-53200 ) 1 [ 1 {1 ] 1 10
Yu Tyt 7Y
11-10|* SHIM SET, valve spring 11.50d-0.1, 11025053160 { 1 | 1 11 10
0.2,0.3,0.5t
Remarks:
@ Exchangeable.

June, 1974

23



JaXiL FA4N SRFA

Fig.12. FUEL OIL SYSTEM

July, 1972

0 S
T

12-3

OPTIONAL PARTS

-

12-30 )




24

ZaIll FA40N D AT A
12. FUEL OIL SYSTEM

y v 7 . rAvF 74 Qty AR
F i FARLY SV g Ry Fse b Ta ’“f* yw—s
Ref. NO. Description Part No. | & Rl Jues | Remarks
Ta—=Xl Ry 2 FTyurTY :
12—1 | FUEL TANK ASSY 290¢ —230w 70421155700 | 1 1
3204-274w 70451155700 1 1
Tan b
12-2 |+ FELT, fuel tank 120£ —25w 10385455200 ( 2 |2 |2 |2 10
Fyrimm e
12-3 |+ COVER, fuel tank 84d-29,7w 101504-55071 } 1 | 1 1 1 10
2P
12—-4 i+ STRAINER, fuel tank inlet 56d—105¢ 101504-55101 | 1 | 1 111 10
Vv 54 )
12-5 |+ DRAIN PLUG 12sd—2260a 104200-55080 { 1 | 1 1 1 10
".y F7
12—-6 |+ PACKING, drain plug 160d—1t 23414120000 | 1 |1 111 10
Ty7 TykTY
127 |- COCK_ ASSY, fuel tank 644 7042“—55200 111 1 1 5
Ve S ' '
12-8 |+ - LEVEL GAUGE, fuel 70d—-110¢ 10451155160 | 1 1 1 1 10
257
12-9 [+« CLAMP, level gauge 8.60d—1.6t 103854-55220 | 1 |1 1 1 10
0 Y7
12—-10| « O-ring, cock 38.70d-3.5t 24311-000320 [ 1 |1 111 10
ZbU—s
12-11}| - STRAINER, fuel tank outlet = 29d—130¢ 104300-55790 | 1 1 10
29d—-170¢ 104500—-55790 1 1
Fs b .
12—-12} « NUT, cock M6 26717-060002 {2 |2 {2 |2 10
ATY S Ty
12—-13|+ SPRING WASHER, cock 12.30d 22217-060000 | 2 |2 {2 |2 10
b
12—14| BOLT, fuel tank seting M8-35 26117—-080352 | 2 2 10
M8-40 26117-080402 2 2 10
Ty Yy
12—15| WASHER 180d—1.6t 22137080000 ' 2 |2-{2 {2 10
R
12—16] MOUNT, fuel tank 1184 -22w 104200-55240 | 1 1
128 € —-25w 10450055240 1 1
ot |
12—-17| SUPPORT, fuel tank 49.5h—132¢ 10421155850 | 1 1
: 54h—139¢ 104511-55850 1 1
Hn b ‘
12—-18| BOLT, fuel tank support M6—10 26117-060109 | 2 2 10
M8—65 26117-080652 1 1 10

July, 1972



TaZl FAN L RAFA
Fig.12 FUEL OIL SYSTEM

July, 1972

-12-3

|| 9
LT

OPTIONAL PARTS

1230 w




25

ZaTlb AN DRTAH
12. FUEL OIL SYSTEM
Y 7 - 5 ’t =LA
7)-7}/(-: FaR0Y9 TSy PSS F Ve :*/747‘1: me ==y ) =—2
Ref. NO. Description Part No. 5 gsj 2L ?é ‘szliets Remarks
9 P “‘/‘-\;
12—-19; WASHER, fue! tank support 180d—1.6t 22137-080000 1 1 10
Ta—~IN F4 47 ]
12-20| FUEL OIL PIPE 350¢ 104211-59070 | 1 1 5
385¢ 104511-59070 1 1 5
B
12—21| PIECE, fuel oil pipe seting 664 —14w 104100-59920 ; 1 |1 {1 |1 10
/“y Fr7
12-22| PACKING, fuel oil pipe inlet 16.50d—-2t 172200-01650 { 1 {1 {1 |1 10
%
12—-23| BOLT, pipe joint 12sd-32¢ 10385439140 | 1 (1 [ 1 |1 10
Ay
12-24| PACKING, joint bolt 180d—2t 10420059170 | 2 |2 |2 | 2 10
Ta—Zp AP0 92 R4
12—-25| FUEL INJECTION PIPE 265¢ 10420059800 | 1 1 5
eI Ay oy 350¢ . 104511-59800 1 1 5
—3e-TT y R4 T
12-26| F.O. OVERFLOW PIPE 540¢ 103854-59140 | 1 {1 |1 | 1 10
2507
1227} <« CLAMP, overflow pipe 12.50d 10420059410 | 1 |1 [ 1 | 1 10
bk
12-28] BOLT, pipe joint 8sd—23 oa 101147-59810 | 1 {1 {1 |1 10
".y &7
12—29; PACKING 120d-1t 23414080000 | 2 |2 {2 | 2 10
AT aFrh A=y
“OPTIONAL PARTS"”
TamTl 7 4—F R Tyt
12-30] FUEL FEED PUMP ASSY, 704214-52500 § 1 {1 [t | 1
electro-magnetic )
T4ZN T 4= KT S/((}Ué O~
* FUEL FEED PUMP 130£-102w 101720-52200 { 1 {1 |1 |1
PEREAN
« JOINT, union 19.6sd—32¢ 101721-52210 1 2 2" |2 | 2 10
"‘y““‘/y'
* PACKING 140d—1t 23414-100000 |1 2 {2 |2 | 2 10
Y ‘
« MOUNT, pump & strainer 130w—165¢€ 10421452100 | 1 |1 |1 | 1 .
« STRAINER ASSY, fuel (703338—55500) 1 {1 |1 |1 @
BT
+ « EODY fuel strainer 66d—35w 11111 3 | order assy
R b u— ] 104800-557101 1 |1 | 1 | 1 @
« « STRAINER 34.2d-63¢ (103854-65710); 1 |t | 1 | 1 10 | @
{TO BE CONTINUED TO THE NEXT PAGE)
Remarks:
@ Exchangeable. From June, ‘73

June, 1974



TaXlb FALIL VAT A

Fig.12 FUEL OIL SYSTEM

OPTIONAL PARTS

( 12-30 M

)
T

12-25

July, 1972




N

26

ZaZ)b A4 D ATA

12. FUEL OIL SYSTEM

V7 or ) i 74 Qty ET/W:
F i TARIYT Yy S F VS o S_ly Y v—2
Ref. NO, Description Patt No. | 4 |8t ag |28 Unit | Remarks
7Y
« « SPRING, strainer keep 18.50d—-14¢ 10385455760 | 1 {1 {1 |1 10
Qo V2 10421455730 | 1 | 1 1 @
«+ O-RING 55.60d—3.1t  |(103854--55730)] 1 |1 {1 | 1 10 |@
KYn _
+ « BOWL, strainer 57d-74¢€ 103854-565730 | 1 {1 |1 |1 5
Hoi— '
<+ COVER, strainer bowl 66.5d—18.5w 10385455740} 1 |1 {1 |1 5
734
* PLUG, air draw out M6-13 111154-51900 | 1 | 1 111 10
Ry F s [
» PACKING 120d—-1t 234140600001 1 [ 1 [ 1 |1 10
AT
» STAY, pump & strainer mount 30h—-130¢ 104214521101 2 {2 | 2 | 2
R4
* PIPE, fuel (feed pump~strainer)about 200£ 104214-69200 { 1 {1 |1 {1 5
2527
«+ CLAMP, fuel pipe 22w-21£ 23010012000} 1 {1 |1 |1 10
o
« PIPE, fuel (strainer~injection about 1000£ 10421459250 ;| 1 | 1 111 5
pump)
H} .
«.BOLT, pipe joint 19.6d—28 foa 23857-060000{ 2 |2 |2 | 2 10
Ry
* PACKING 160d—-1t 23414-120000 | 4 |4 (4 | 4 10
LN )
* BOLT, feed pump M8--20 26117080202 2 |2 | 2 | 2 10
Fy b
* NUT, feed pump M8 26717-080002 |2 12 |2} 2 10
R7YY Y UV, v
+ SPRING WASHER, feed pump 15.40d—2 22217080000 2 |2 [ 212 10
Ka b R
* BOLT, strainer & stay M6-12 26117-060129 | 8 |8 | 8 | 8 10
RSP DYy
« SPRING WASHER, stay 12.20d-1.5t 22217-060000| 8 |8 [ 8 | 8 10
=x7 Ya ’
« SCREW, mount 10.7d—29 foa 22747580250 | 4 |4 | 4 | 4 10
Remarks:
@ Excharigeable. From June, ‘73,

June, 1974



27

HiIs+E— Fixqa X

Fig.13 GOVERNOR DEVICE

13-39

March, 1973

YSE NEW TYPE .




27

HIF— FnRL R
13. GOVERNOR DEVICE

)02 S Y ro 71 QY =0
F i 7y e S P VA Y w2
Ref. NO. Description Part No. galagag faes | Remarks
HeiF— Ty kY
13—-1 | GOVERNOR ASSY 704211-61700 1
.| 704511-61700 1
‘ K -
13-2 |+ SUPPORT, governor 1 X order assy
1 ¥ | order assy
Y4} .
13—-3 |+ WEIGHT, governor 2 {2 ¥ | order assy
2% ‘
13—-41| « PIN, weight 2 |2 ¥ | order assy
R P o :
13~4 |- SPINDLE, governor 17d--78¢€ 104211-61300 111 2
R7Y
13-5 |+ SPRING, governor 14.80d-23¢ 104211-61360 1 10
14.40d—-23¢ 104511-61360 1 10
7Yy
13—6 |- SPRING, governor inner 8.80d-125¢ 104211-61370 111 10
Yo b
13-7 |+ SUPPORT, governor spring 14d—9w 10421161340 111 10
Fv b
13—8 |+ NUT, governor M6 26757-060002 111 10
) p
13—9 | BOLT, support M6—18 26450060182 2 |2 10
RFYLLY §yy
13—10] SPRING WASHER support 12.20d-1.5¢ 22217-060000 2|2 10
HriF — ol T oY
GOVERNOR LEVER ASSY 704211-61500 1 5
*1 70451161500 1 5
_..Zl\ boote
13-11) - FIRST LEVER, governor 36w—-77£4 1 ¥ | order assy
. 42w-87¢£ 1 #* | order assy
Yy b
13-12}+ SHAFT, lever 7d-5§3¢ 11 ¥ | order assy
b= . ‘
13-13| - SECOND LEVER, governor 114¢ 1 * ordgr' assy
1454 1 ¥ | order assy
Tt Y .
13—14/-TAPER PIN, first lever 3d-16¢ 111 # | order assy
From ol ‘ - )
13—15|+ TAPER. PIN, second lever 3d—-22¢ 22322-030220 1 {1 10
AN
13-16{ « SCREW,injection pump 10sd—24 foa 10410066360 111 10 |@
connect {101104—-66360) 111 10 | @
Fo b
13-17|+ NOT, connect screw M10 26777100002 1)1 10
Remarks:
@ Exchangeable,

~\.—T}

juge, 1974

“

L

i



28

HISF— Fq4 R
Fig.13 GOVERNOR DEVICE

>
5

|
P
'.i
1

.k
:March, 1973

oo
|
|

13-14

YSE NEW TY?E

342




28

HINF— FI4 2
13.  GOVERNOR DEVICE

b 7‘)’

o+

A
N
EY

A A

oy . z 74 2.2 b
P st FTar2o0y9ySvyv R = k4 Y-y
Ref. NO. Description Part No. lé gg é 2 QS ‘sz;lfts Remarks
Fax b Fou?
13:-18| DUST CAP 14d—-2.5t 10421161540 | 1 {1 [ 1 | 1 10
=—Fn <TYyy '
13—-19; NEEDLE BEARING 110d—-9w 10421161520 2 {2 |2 | 2 10
RA e
13-20{ SPACER, bearing 110d—10w 10421161530 | 1 |1 |1 |t 10
TamZ o AV P D ay BT voite
13-21} F.l. PUMP LEVER 74¢ 104211-66230 | 1 1 10
66£ 104500—-66230 1 1 10
o}
13-22] NUT, tlever M6 26757-060002} 1 |1 |1 |1 10
ARTNWS Ty
13-23| SPRING WASHER, lever 12.20d--1.5t 222170600001 1 |1 |1 |1 10
A
13—24{ BOLT, lever M6—20 26117-060209 | 1 |1 {1 |1 10
VAT 4
13—25| SPRING, regulator 128¢ 104211-66010 {_1__| 1 10 | s
187£€ .zawe | 104511-66010 1 1 10 | $
TAT4 I Z .
13-26| FITTINGS, regulator return spring13w—16h 101204-67330 | 1 | 1 111 10
KA
13-27| BOLT, return spring piece & M6-10 26117060109 | 3 {3 [ 3 | 3 10
wire support ‘
S AL
13—-28| SPRING, regulator returmn 59¢ 103884-67300 | 1 |1 [ 1| 1 10
VELV=E— AV PA
13—29] REGULATOR HANDLE 60¢—2.6t 104211-661001 1 |1 | 1 | 1 218
N
13—-30| - BOLT M5-12 26113050128 | 1 [1 |1 {1 10
Fo b
13-31} « NUT M5 26753-050002 1 1 [1 |1 |1 10
Va7 b
13—32| SHAFT, regulator handle 6sd—16.8 £oa 10421166040 | 1 §1 [ 1 | 1 10
Y=}
13—-33| SUPPORT, outer wire 65¢ 104211-67100{ 1 {1 | 1 | 1 5
BN ’
13-34) BOLT M5-20 26117050208 { 1 |1 |1 | 1 10
Fo b
13-35] NUT M5 267570500021 1 {1 |1 | 1 10
T Vole
13-36| ACCEL LEVER 173¢ 10421167190 | 1 |1 |1 |1
Remarks:

See next page. (13—256 & 13-29)

Tuly, 1972



FINF— Fq4 X

Fig.13 GOVERNOR DEVICE

March, 1973

YSE NEW TYPE

132

5§

343




29

HiF— FL R
13.  GOVERNOR DEVICE
.y Py Q‘ty -t-T/lJ\
;,;7,:_,. FUAROY TS a v R—=y F S = ;7‘ :: - JSZIZSF Y w—7
Ref. NO. Description Part No. 2 ;,2 go—g 28 Unit Remarks
Fa b
13—-37! BOLT, outer wire adjust 9.2d—44£0a 101720-67750 | 1 |1 |1 i1 10
Fo b
13-38] NUT, adjust bolt M6 26757-060002 | 2 {2 |2 {2 10
4%
13--38 WIRE (1.5m) 1660 ¢ 104211-67710 | 1 |1 |1 | 1 5
FToaFn =y
“OPTIONAL PARTS”
7 4%
13-39! WIRE (3 m) 3060 ¢ 104214-67710 | 1 | 1 5
“YSEX PARTS"
XY R .
13—25] SPRING, regulator 119 ¢ 104214-66010 | 1 10 e
180 ¢ 104514--66010 1 10 |e@
VEav-—R A
13-29] REGULATOR HANDLE ‘ 104214-66100 ' 1 | 1 2 @
! v4x ,
13-39| WIRE  #7'v 330 ey 2730 ¢ 10421467150 | 1 | 1 5 |e
(OPTIONAL PARTS)
PR :
13—42| BRACKET, wire 104214-67100 | 7 | 1 2 |@
A 9T 4rs
13—-43} FITTINGS, wire 382 x19h 104214-67110 | 1 | 1 ‘ 2 |@
(OPTIONAL PARTS)
SN
13-44| BOLT M5-10 26557050102 | 2 | 2 10 |@
Remarks:
@ YSEX NEW TYPE. $: YSEX OLD TYPE. USE TO YSEY
Changed Engine No,
YSE 8X 20191~ YSE 12X 20201 ~
YSE 8GX 20091 ~ YSE 12GX 20101 ~
YSE 8CX 20161 ~ YSE 12CX 20121 ~
@: Use to YSEY from Jun, ‘73.

June, 1974



FIY RG—F 45 FINA X
Fig.14 CHAIN STARTING DEVICE

July, 1972

OPTIONAL PARTS

(5“



30

FLY RY—~F o9 FI4 R
14. CHAIN STARTING DEVICE

vy s or “ ) 2 - Y sy 2A YT T Q'ty :TIL:
P i FaRIYF gV R Vot s = Y v
Ref NO| - Description Part No. é g‘;ﬁ g;—g écj ‘SJ:;l;s Remarks
" RReeT g YT ST b TokrTY .
14—1 | STARTING SHAFT ASSY 20d—420¢ 70421176900 | 1 1
20d-434¢ 704511-76900 1 1
9%
14—2 |+ PIN, staring shaft 9d-36¢ 4110140076480 |1 2 (2 |2 | 2 10
PR} B
-14-3 | SUPPORT, starting shaft 272¢ 10421176121 | 1 1
2864 10451176121 1 1
wa b
14—4 | BOLT, support M8—40 261170804021 4 |4 | 4 | 4 10
RIY Y Tyy : :
14-5 | SPRING WASHER 15.40d—-2t 22217080000 4 (4 |4 | 4 10
g P “/-\r
14—-6 | WASHER 180d—1.6t 22137-080000{ 4 (4 [ 4 | 4 10
Y—=29,7 . .
147 | CIRCLIP, starting shaft 25.1€ -1.2t 22242-000200{ 1 {1 |1 | 1 10
Ayt
14-8 | STOPPER, starting shaft 33£-33w 104211-76150 | 1 |1 | 1 |1 10
RE—TF 42 NIFR
14—-9 | STARTING HANDLE 1504 104211-76790 | 1 1
104511-76790 1, 1
ﬂ—-§7 '7':':/‘
14—-10] ROLLER CHAIN 43-73 25210430730 | 1 1 5
43-82 125210-430820 1 1 5
g} .
14—11| MOUNT, sprocket wheel ' 90d--70w 102210-76190 | 1 |1 |1 | 1
RA =2 .
14—-12| WHEEL, sprocket 157d-3.1t 101221-76010 | 1 |1 |1 | 1 5
Kb .
14—-13| BOLT, wheel M6—-14 26117060142 | 4 |4 |4 | 4 10
RTYV S Ty
14-14| SPRING WASHER 12.20d-1.5 22217060000 4 |4 |4 | 4 10
Tt K '
14—15| TAPER PIN, mount set 7d-40¢ 22322070400 ; 1 |1 {1 |1 10
[ S Y47 b g
14—-16| SHAFT, power take-off 26d—-1945¢ 10421176610 | 1 1
35d—-190¢ 10451176610 1 1
Fpr—
14—17] GEAR, drive 50d—26w 104211-76620 | 1 1
65d—19w 10451176620 1 1
e | : “power take-
14—-18{ SUPPORT, P.T.O. shaft 79£€-33w 104211-76650 | 1 1 off symbol
' =P.T.O.

July, 1972



31

FILY RI=F 428 FIN4 R

Fig.14 CHAIN STARTING DEVICE

OPTIONAL PARTS
4 1437 )

July, 1972



31

FIY RY~F 409 FISMAR

14. CHAIN STARTING DEVICE

$, @ Design changed from NOV. 72

Exchangeable with NEW TYPE (104211-76082), with its BALL (24190-090001).

% Size of Old type is 110d—28w, Design changed from July. 73

V77 rvy 74 QY TR
F Lo FU4RIY TV gV P I a2 = Ta p @a s_al:s Yz—2
Ref. NO.| Description Part No. @ |o8|e8|e8 Unit | Remarks
Qo V7
14—18| O-RING, support 56.50d—2t 10421176660 | 1 1 10
Y—2Y,7 o
14—-20| CIRCLIP, bearing 45.5—1.75t 104211-76630 | 1 1 10
HUR —
14-21] HOLDER, bearing 350d—-44 ¢ 10421176670 | 1 1
Dy 2
14—-221 SEAL 420d-8t 104211-76680 | 1 | 1 1 1 10
[t
7Y :
14—23{ BEARING 420d-12w 24101-060044 | 1 1 5 | #6004
oo 550d—13w 24101—-060064 1 1 5 | #6006
v Y
14--24] WASHER, thrust 360d—1t 10421176070 | 1 1 10
400d—1t 104511-76070 1 1 10
Y Fm e
14—-25| RETAINER B 380d—28.5w 104511-76670 1 1
4:'_.
14-26] KEY, driving pulley 5w—34 ¢ 22512—050340 | 1 1 10
Tw~-32¢ 22512-070320 1 1 10
:‘=_
14-27| KEY, P.T.0. gear 5w—20¢ 22512-050200 | 1 1 10
Tw—16£€ 22512-070160 1 1 10
=2y 7
14—28| CIRCLIP, P.T.O. shaft 24.1€—-1.2t 22242-000200 | 1 1 10
Ty Vo .
14-29| BUSH, P.T.O. shaft 230d—-16w 104211-76640 |, 1 1 5
" 360d—19w 104511-76640 1 1 5 .
R4 -2 .
14-30] WHEEL, pinion sprocket 64d—25w 10421176021 | 1 1| —— o {eegd ausal
68d—25w 1 0451 1~-76021 1 1 ' 2 P
Yy
14—-31{ RING, outer 740d-8t 10421176081 | 1 | 1 1 1 2 | $0OLD
104211-76082 | 1 {1 | 1 | 1 2 |@ NEW~”
14--32| SCREW Mé—16 26557060162 4 |4 | 4 | 4 10
RF g =N e :
14-33| STEEL BALL 1/4"d 24190-0800011{ 2 {2 | 2 | 2 10 | $§ OLD
24190-090001{ 4 (4 | 4 | 4 10 |@ NEW
Y Fmm e .
14-34] RETAINER, outer ring 82d—-29w 104214—76090 1 1
82d—29w 10451476090 1 1
7-)—  bauwlie puhkt—*-{.
14-35| PULLEY, generator & c.w. 90d—-37w 10_4214-—76960 1 1
pump driving 110d—-37w 104514—-76960 1 1 %
j"y b
14—-36] NUT, pulley 32d—15w 10421476600 1 | 1 1 1 5
Remarks:

bk

Mar. 1973



32

FLY RG=F 4045 FINLZ

Fig.14 CHAIN STARTING DEVICE

OPTIONAL PARTS
4 14=37 h

Tuly, 1972 \«/



32

FI RY—=F 409 FINL X

14. CHAIN STARTING DEVICE

V77 . rkvF 74 Q'ty REA
Fim TA4RIYVT VgV Ry F YA s o Ta Ta ;‘S—lﬂ Y2
Ref. NO. Description Part No. ‘é a%|ag gg Tait | Remarks
FIaFI =y
“OPTIONAL PARTS”
F2¥ hoim Ty TY
14-37| CHAIN COVER ASSY 704214-76170 | 1
704514—-76170 1
Ho3—
» COVER, chain 240¢ -31h 104214-76170 | 1 | 1
b —e
* BOLT, chain cover support 15d—115.5¢ 104214-76200 | 1 2
16d—98¢ { 104514—-76200 1 2
bl
* STAY, cover 64w--84¢ 104214-76220 | 1 {1 2
Ty
* WASHER 160d—1.2t 22117-080000 | 2 | 2 10
Fo b )
* NUT M8 26717-080002 | 1 | 1 10
Kb
« BOLT M6—-8 26117060082 | 4 10

|~

July, 1972



T Myl XRY—F 428 FINg R
Fig.15 ELECTRIC STARTING DEVICE

15-9

YSEL (Non Marine OLD type)
15-29 -15~-33

&®—15-35

15-11 —
15-1415-15
\%f-
15-23 <. /}l
15-27 Y /I
July, 1972

au



33

IVILU Y R=F409 FINAR

15. ELECTRIC STARTING DEVICE
vy7 7 o > sA I 474 Qty 4;?//»;":
Pl FyRrRoYyFSvg v R P = el Y-z
Ref. NO. Description Part No. g gi‘. ;;3 éé Sales | Remarks
ARR=F TR Ty 7Y
STARTER DEVICE ASSY 704214-77100 | 1
704514—77100 1
764211=77166 +——+ %
RE—F
15—1 |« STARTER 236¢ 10421177010 | 1 {1 | 1 |1
Ry O(\‘/\
15—2 | + PACKING, starter 134£ -0.3t 10421177080 | 1 [1 |1 |1 10 % G"‘& o
REN T kT (3\‘?’\ )
15—3 | « PANEL ASSY, instrument 1994 —86w 104214-77780 | 1 |1 {1 |1 e \
—108.£-86w 104211477780 s B e %
24y F -~ 3
15—4 |+« SWITCH W/KEY 46£ 101721-77620 {1 |1 {1 | 1 Oud J:
5o 35d—60¢ 10421177620 | 1 | 1 | 1 | 1 |New. From Sep. ‘73,
15—5 |+« LAMP, charge 36d—170-2 10421477720 11 10— &
7 ' ’ ‘
15-5 |+ + LAMP, oil 35d—218¢ 104211-77970 | 2 | 2 {4—+3 19—
> 10421177970 2|2 0| e
15—6 |+« FUSE (20A) 104214-77900 | 2 |2 |2 | 2 10 | @
44— ~=%x (A)
15—7 |« WIRE HARNESS {A) 15002 104214-77920 [ 1 [ 1 |1 | 1 @
11904 16424177920 414 $
94 %— ~—%2R (B)
15-8 [+WIRE HARNESS (B) 13604 104214-77930 | 1 | 1
VxRV —F TR Ty k7Y
GENERATOR DEVICE ASSY m 8T uSe™s 704211-78100 1 $
704511-78100 1 $
SrR—4 ,
15—29| « GENERATOR ~ 9T uhev 62d—123¢ 104211-78010 101 $
Pt b
15—30| » SUPPORT, generator 120£-34t 104211-78290 111 $
vV ~h .
15-31{ « V-BELT 457¢ 10421178780 1 g
483c 10451178780 1
Fr b
15-32| « BOLT, support M10-30 26116—100302 111 10 | 8
Kb .
15—-33| « BOLT, generator M8-32 26116-080322 111 10 $
Doy
15—34] « WASHER, support 18.40d-2.5 22217-100000 111 10 | $
Dy vy
16-35| « WASHER, generator 15.40d—2 22217-080000 11 10 | §

“ADDITION"

Remarks:
YSES8. 12(L)C Std. engine not used Starter and Generator.

$:

@:

See page 47~ 50 for the detailed parts
of STARTER and GENERATOR.

Not used. Up to engine No, YSE8L-10436 & YSE12L-10454.

When replace the old type of Generator with new one,
never fail to change the related parts {Ref. No.15-14--15.28) too.

Use from engine No. YSE8L-10437 & YSE12L-10455.

O\\O\(-) e

June, 1974



ILI MUY RI-F 408 FIN4aRX
Fig.15 ELECTRIC STARTING DEVICE

15-9

YSEL (Non Marine OLD type) . ‘5‘,& )
no
15-29 15-33
15-12
15-11 ——
15-14
/\

July, 1972



34

ILIbD sy RE=FT 429 FINLR
15. ELECTRIC STARTING DEVICE

v 74 74 Qty BN
[P Fat oy Sy ey F e = PR P -S-—lv Y wem
Ref. NO| Description Part No. é g‘l‘. 28|88 Unic | Remarks
FASrarNn =Y
"Olf'gl(,\)l})lAL ;A;\;S"_ Dy e 704214--77500 | 1 1 @
b7 b4 —T AT T4 4 :
ELECTRIC STARTING DEVICE 70451477500 1 1 e
Py
15—1 i+ STARTER 2364 104211-77010 | 1 [ 1 | 1 | 1 @
Ry Fy '
16—2 |+ PACKING, starter 134€ 0.3t 104211-77080 | 1 |1 | 1| 1° 10 (@
REN Tk
15—3 |« PANEL ASSY, instrument 1994 —86w 104214-77780 | 1 |1 | 1| 1 @
R4y F
156—4 |+« SWITCH W/KEY 46¢ 101721-77620 | 1 |1 | 1| 1 @ o
5o 35d-60¢ 10421177620 | 1 | 1 | 1 | 1 | New. From Sep. ‘73,
15—5 |+« LAMP 218¢ 104211-77970{ 2 |2 | 2| 2 10 |@
T a—X ‘
15—6 |+« FUSE (20A) | 104214-77900 | 2 |2 | 2| 2 0 @
D AX— iR @
15—7 |+ WIRE HARNESS (A) & 16004 10421477920 | 1 |1 | 1 | 1
74 %— »—%2 (B) @
15—8 | « WIRE HARNESS {B) x< 13602 104214-77930 | 1 |1 | 1 | 1
74— R R @
15~9 |+ WIRE HARNESS, 31004 104214-77940 1 1 |1 | 1| 1 |
{remote-control) ’ h
r—7n
16—10| + CABLE @ 1200 ¢ 104211-776001% 1 |1 | 1 [ 1 @
G- ’
15—11| * CABLE © 12004 104211-77610| 1 |1 [ 1} 1 @
Ay F ‘
15—12}+ SWITCH, battery 150h—79£ 123310-77640 | 1 |1 [ 1 | 1 @
Ve R R . ‘
15—13| - GENERATOR 1602 124220-77200| 1 |1 {1 {1 @
Kb }
15—14|+ BOLT adjuster M8—25 26117—-080252| 1 |1 {1 |1 10 |e@
RFVYY Ty , "
16—15{+ » SPRING WASHER, 15.20d—2t 22217-0800001 1 |1 |1 | 1 10 | @
adjust bolt
Ty .
15—16| » - WASHER, adjuster bolt 160d—1.2t 22137-080000) 1 |1 |1 |1 0 |e
Yol b
15—17| « SUPPORT, generator 173h—80w 104214-77250 | 1 1 @
200h—80w 10451477250 1 1 @
Ty AR~
15-18| . ADJUSTER belt 60w—170¢ 10421477330 | 1 1 @
60w—171£ 104514—77330 1 1 @
Remarks.
@: Use from engine No. YSES8L—10437 & YSE121.—10455.

June, 1974



ILOPY 9D RI~F 400 FNRAX
Fig.15 ELECTRIC STARTING DEVICE

15-9

YSEL (Non Marine OLD type)

15-29 -15-33

15-1415-15 . &

&515'21 B """ G

July, 1972



35

IV MYy Y RI—F 00 FINLR
15. ELECTRIC STARTING DEVICE
. i . s = 2 Ar— R
7)*:,\'1 THROIYT Yy v RS F VA :*/74 ! me ;S;lysb Y T
Ref. NO/ Description Part No. E g: “ég §§ Uait | Remarks
V ~xnt .
1519}« V-BELT 533c 10421142780 | 1 1 21 in @
586¢c 104514-77350 1 1 ' |Bin e
- U L '
15—20| - REGULATOR X ; 65.5h—128¢ 124220-77710 [ 1 |1 | 1] 1 @
D 2V »
15—21}sSHIM SET, gererator 240d-0.5t, 0.1t { 124250-77390 | 1 |1 | 1 | 1 10 |e
7/
Kb s
15-22{ « BOLT, support . M10-65 26117—100652 | 1 1 {1 10 |e
M10-55 26117100552 11101 10 |e
Kb ;
15—23|+ BOLT, support M8~-40 26117-080402 | 2 _ 2 10 |e
M8-35 26117-080352 | | 2 2 10 |e
K b i .
15-24|+ BOLT, generator M8-25 26117080262 2 {2 |2 | 2 0 | @
wa b / .
15—25| . BOLT, adjuster M8—18 26117-080182,/2 |2 | 2 | 2 10 |e@
RIY S Ty g
15-26{+SPRING WASHER, support 18.40d—2.5t 22217100000 1 |1 | 1 | 1 10 |e
‘ ATY Doy
15-27| - SPRING WASHER 15.20d—2t 22217080000 | 6 |6 | 6 | 6 10 |@
Do
15-28| « WASHER 160d—1.2t 22137-080000 | 4 |4 {4 | 4 10 |e
Remarks: ~
@: Use from engine No. YSESBL-10437 &
YSE12L-10455.

March, 1973



36
55y F -2

Fig.16 CLUTCH CASE

July, 1972

16-25 16-27 /<

16-8

n



36

IS59F r—2x
16. CLUTCH CASE
y 7 7 ) ) 4 5 oty 74 Qty t-—‘—//w:
> i FaRrRrY T va” Y F A s aE Y = g
Ref. NO. Description Part No. E g‘: ég gg (S)arl,liezs Remarks
25yF r—X _
16—1 | CLUTCH CASE 400¢ —147w 104211-82011 | 1
45152 -147w | 104511-82011
Ay %y !
16-2 | PACKING, case 3440d-0.3t 104211—82940 10
3750d-0.3t 104511-82040 10
VX e XT e 7Y
16—-3 | REAR CASE ASSY, ahead shaft 109¢ —102w 104211-82470
".y Fr 0
16—4 | PACKING, case 109¢ —102w 104211-82090 10
RN v
16—5 | PARALLEL PIN, rear case 4d-10¢ 22312-040100 10
H : Order
16—6 | COVER, rear case 106 £ -99w Rear case assy
suay .
16-7 | CLAW, neutral point set 9d—-32.7¢ 124210—-83360 5
AFTY
16—8 | SPRING, neutral point set claw 8.70d—22¢ 120220-82130 10
Kb
16—9 | BOLT, rear case & cover M8-—85 26117-080852 10
K b )
16—10| BOLT, rear case & cover M8—65 26117-080652 10
g
16—11} BOLT, rear cover M8-55 26117-080552 10
Yv— Hoi~
16—12] REAR COVER, thrust shaft 25w—824 104211-82230
/\’7 E A
16—13] PACKING, cover 824 -0.3t 104211-82240 10
= b ) i
16—14) BOLT, thrust shaft cover M8-—20 26117-080202 10
wn b -
16—15( BOLT, clutch case M8-80 26117-080802 10
M8-95 26117080952 10
M8-30 26117-080302 10
REy M . .
16—16{ STUD, clutch case 8s5d—39.4oa 26217-080282 10
Fo b
16—17] NUT, stud M8 26717-080002 10
ATV Ty iy )
16—18| SPRING WASHER 15.40d—-2t 22217-080000 10
A7
16—19 CKP W/GUAGE, oil feed port 38d—173¢oa 104211-82910 5
38d—204 foa 104511-82910 5

March, 1973



37
I959F -2

Fig.16 CLUTCH CASE

July, 1972



37

V59F -
16. CLUTCH CASE
Yo [ rAv7 74 Qty :“_T’L? -
F e FaRoyrsv, v Ry F VA = S_ly Y=—2
Ref. NO. Description Part No. ‘é gﬁ “ég Eg Unit | Remarks
, A
16—20 PACKING cap 38od—2t 101104-01760 | 1 | 1 1 1 10
2.
16—21| LEVER, operating 104214-84450 | 1 | 1 141
K
16—-22| BOLT, lever M8-20 26117-080202 | 1 |1 11 10
Fo b ‘
16—23| NUT, lever M8 26757080002 | 1 |1 111 10
Vrstem 7 0 Ty
16—24| LEVER FORK ASSY shifter 57.5w-126 ¢ 120220-84470 | 1 | 1 11
eres
16—-25| - BUSH, shifter 402 33w 120220-84300 ( 1 | 1 1)1 2
SN v '
16-26{ « PARALLEL PiN 8d—-18¢ 22312-080180 | 2 | 2 2] 2 10
Feoie K . .
16—27]+« TAPER PIN _ 3d—22¢ - 22332030220 2 | 2 2 2/ 10 23322~
Q Yy D302z
16—-28| O-RING ) 22.60d—2.4t 24311-000180 | 2 |2 22 10
*_—
16—-29| KEY, lever 5w—18¢ 22512050180 { 1 |1 111 10
7.:/ ‘:V-y E
16—30( WASHER, o-ring 28d—-27w 120220-84130§ 2 | 2 212 10
Y=21,7 ~-
16-31{ CIRCLIP 23¢6-1.2t 22242000180 | 1 | 1 171 10
VTR !
16-32| SHIFTER 38od—-24w 120220-84310} 1 |1 111 2
FTaFrh =Y
“OPTIONAL PARTS” . 704214-39300 | 1 | 1 191
FAN TRy — 52 ROF FoksFTY
OIL EVACUATION PUMP ASSY
AAn K7
16-33| « OiL PUMP, evacuation 246¢ 43600--500040 | 1 | 1 111
Ca A b .
16—34 - JOINT, pipe 14sd—35 ¢ 10421439650 { 1 | 1 11 10
s
16—35| « PIPE 90d—1000¢ 23061-071000 § 1 | 1 111 5
2527
16-36] « CLAMP 21¢ 23010012000 § 1 | 1 111 10
Sy F D
16-37|.« PACKING 180d—1t 23414140000 1 | 1 111 10
PRV N
16—38{ « BAND, pump 54¢-54w 104214—-39660 | 1 | 1 1 1 5
A b ‘
16-39| » BOLT, band M6—12 261170601291 2 |2 | 2 2 10

(TO BE CONTINUED TO THE NEXT PAGE)

June, 1974



38

I39F -2z

Fig.16 CLUTCH CASE

16-43

16-42

{ wo1 FxEP
BN VG proTR?

Yy

July, 1972

O




38

I539F r—-X
16. CLUTCH CASE
AL A
v 7r . o P e 2=y b
F i FAROYT VgV Ry F A s lés Y e s
Ref. NO Description Part No. Unit | Remarks
47 ‘
16—40 * PIPE, drain & 154¢€ 104214-39710 | 1 1
Kb
16—41|+ BOLT, joint ~ v 16sd—38 doa 10421439720 10
Ry xry
16—42| - PACKING 21od-1t 23414-160000 10
750
16-43} * PLUG 16sd—28.5¢0a | 104200-01690 10
FFatn -y
“OPTIONAL P:\RTS'; . y 704214—-86100
2TwF YE~F ariao—it FA4X )
CLUTCH REMOTE CONTROL DEVICE 70451486100
7545 b
16—44|+ BRACKET, Morse wire 149¢ —83w 104214—86100
162 ¢ —-83w 10451486100
Jafrb
16—45] + JOINT, Morse wire 22w—41€ 104214-86030
[5%4
16—46| - PIN, joint 8d-30¢ 41710-000860 2
'y""yl) y7‘
16-—-47|+ CIRCLIP, pin 14d 22272000070 10

July, 1972



I39F (VY5 v sy T~k NnNBHSouy)
Fig.17 CLUTCH (FRICTION PLATE, HOUSING)

July, 1972

(P



39

D39F (FUTary TL—h nNouy)
17. CLUTCH (FRICTION PLATE, HOUSING)

v s 7Av7 474 QY P

ro e FA4ARIY S VgV R—y SR B o lmlae .S.;lis Y w—2

Ref. NO Description Part No. “‘é an ;:2-3 £ Unit Remarks

~Y 2y (A)

17-1 | HOUSING {(A), friction plate 210d-27¢ 10421183101 | 1 1

230d-27t 104511-83101 1 1
~o vy (B)
17—-2 | HOUSING (B), friction plate 210d—46w 104211-83111 | 1 1
230d—-46w 104511-83111 1 1 © Olid
. 104511-83111 © New
TRI R -
17—3 | CONNECTER, V-lever 40d-20w 122310-83380} 2 |2 {2 | 2 2
A b
17—-4 | BOLT, connecter 8d—-43¢ 122310--83390 | 4 |4 {4 | 4 10
R
17-5 | WASHER, connecter 44 ¢—19w 122310836301 2 |2 {2 | 2 10
ZYI2vav Fu—}t

17—6 | FRICTION PLATE 192£—18t 104211-83340 | 1 1
1800d—18t 12022083341 1 1 © O

su— 120220-83342 1], 1 1© New

17—7 | CLAW, friction plate 9d--32.7¢ 12421083360 | 3 3 10

| ) 124210—-83360 4 4 10 |©
R7Y
17-8 | SPRING, claw 8.50d-23¢ 124210-83370( 3 |3 | 31 3 10 o
TNIY v FaR2 124210-83370 4 4 10
17-9 | FRICTION DISC 1600d—6t 104211-83300 | 2 2
1800d—6t 122310-83300 2 2
L
17—-10] WASHER, friction disc 1030d—-2.3t 122310-833304 2 |2 |2 | 2
TNy M e 7 b
17-11 AHEAD SHAFT 103d—122¢ 104211-83210 | .1 | 1 111
Yoliex Hyo—

17-12| REVERSE GEAR 103d—28w 104211-83200 | 1 1 $oLo

103d—28w 104511-83200 1 1 $0LD
T~y NV Y7 b Fv—

17-13} AHEAD SHAFT GEAR 66d—26.5w 104211-83520 | 1 $ OLD
66d—26.5w 104213-83520 1 $ OLD
78d—26.5w 104511-83520 1 1 $ OLD

Fo b
17-14| NUT, ahead shaft - 41.60d—10w 104211-83450 | 1 {1 |1 |1 10
Ty ¥ ) '
17-15| WASHER 460d—1t 104211—83460 1 1 1 1 10
AL .
17—16] BEARING, ahead shaft 520d—15w 24101062054 | 1 [t |1 | 1 5 ’ #6205
AR
17-17] BEARING, reversing gear 470d—12w 24101060054 | 1 |1 |1 |1 5 | #6005
7"y Va
17-18] BUSH, shifting shaft 170d—-20€ 122310-83800 2 |2 |2 | 2 10
Fom
17-19{ KEY, ahead shaft gear Tw—20¢ 22512—-070200 | 1 | 1 111 10
Y-z F
17-12 REVERSE GEAR 104211-83201 | 1 1 @ NEW
104511-83201 1 1 @ NEW
T~y M Y7 )b Fy—
17-13] AHEAD SHAFT GEAR 104211-83521 | 1 @ NEW
104213-83521 1 . @ NEW
104511-83521 1 1 @ NEW
Remarks:
$. @: See Remarks in next page.
©: Design changed from May, ‘72.

June, 1974



D39F (V9232 Fu—FnHouly)
Fig.17 CLUTCH (FRICTION PLATE, HOUSING)

5 /\@_\W- ;

ol
u

= \TI

July, 1972



40

939 F (Y9230 T~ l‘ NOTUYy)
17. CLUTCH (FRICTION PLATE, HOUSING)

y v o B oAV T 74 Qty ‘;‘T"'"_‘
PR FAARIY S Vv AL SR = 3 NO S—ly Y e
Ref. NO. Description Part No. | RIS Unic | Remarks
A ESS
17—-20; BEARING, ahead shaft 520d—15w 24107062054 | 1 |1 1 {1 5 + 620522
Kb ‘
17—-21| BOLT, housing (A.B) M10-45 26116-100452 1 6 |6 |6 | 6 10
H b
17-22| BOLT, friction disc 8sd—17.5%oa 12022083290 | 15 |15 {15 | 16 10
R b
17—23| BOLT, housing (B} . M8-30 26116080302} 2 |2 |2 | 2 10
YIT4YY Ve b TokrFY
17—24] SHIFTING SHAFT ASSY 104211-84490 | 1 1
10451184490 1 1
b2 v S .
17-25+ HOLDER shifting shaft 26d-128¢ 1 1 ¥ | ordér assy
26d—-150¢ 1 1 % order assy
7Y > .
17-26| SPRING, holder 17.50d-31¢ 104211-84460 | 2 2 10.
17.50d—40.5 ¢ | 104511-84460 2 2 10
RTINS Ty
17-27| SPRING WASHER 250d—-2t 104211-84480( 2 (2 {2 | 2 10
Fom
1728 KEY, shifting shaft 4w-—-12.6¢ 22522040130 | 1 {1 11 {1 10
Vebtoia
17—29( V-LEVER 62¢ 12421084402 | 2 |2 |2 | 2 2
Yo
17-30] LINK 16w—68¢ 122310-84421 2 12 |2 | 2 2
(=84
17-31] PIN, link 8d—32¢ 124210-84410{ 4 {4 {4 | 4 10
Ty va vy}
17-32| PUSH ROD W/ROLLER 6552 104211-84440 | 2 2 2
76.5¢ 12231084450 2 2 2
j’y b
17-33] NUT, ahead shaft 21.90d—10w 26877-120002 1 1 |1 {1 |1 10
Hy R K
17-34] COTTER PIN 3d-25¢ 22411300250 1 {1 {1 | 1 10
4%
17—-35| WIRE, friction disc bolt 1d 22451-100000) 2 |2 [ 2 | 2 10
Y—29s7 :
17-36| CIRCLIP 22252000470 | 1 |+ 1 [ 1 10 | @ NEW
Remarks:
$ : OLD TYPE, @ NEW TYPE.
Changed Engine No.
YSE 8X 20241 ~ YSE 8GX 20091 ~ YSE 8GY 20011 ~
YSE 8CX 20211~  YSE 8GCX 20091 ~ YSES8CY 20051 ~
YSE 12X 20301~  YSE 12GX 20101 ~ YSE 12GCX 20071 ~
YSE 12CX 20121~ YSE 12CY 20021 ~

June, 1974



41

DI9F(RSAP YT ZAENL £9— YT h)
Fig.18 CLUTCH (THRUST SHAFT, IDLE GEAR SHAFT)

™~

OPTIONAL PARTS

Reverse idle

July, 1972 18-22

4o



41

I59F (RSN D T ZPA4RL £¥— Y9 T H)
18. CLUTCH (THRUST SHAFT, IDLE GEAR SHAFT)
9o = rAvI 474 Qty =
by el FaARoy S, v =Y F A % S_‘lzs y=—27
Ref. NO. Description Part No. “é gﬁ é 4 g 8 U;it Remarks
7Y s .

18—1 : BEARING, thrust shaft 67.70d—16w 104211-822801 1 | 1 171 #6206 NR

=—pr NTYy ]

18-2 | NEEDLE BEARING, thrust shaft310d—20w 104211-82290 | 1 { 1 111 5

FAn —n
18-3 | OIL SEAL, thrust shaft 600d—-9t 104200-02220 | 1 {1 111 10
PSR TL PR

18—4 | REVERSE IDLE GEAR 77.5d—-33w 104211-83930 | 1 2=24,20
77.5d-33w 104213-83930 1 2=24,19
89.5d—33w 104511-83930 1 1 =28,20

Tp N TA VY Fr— '

18-5 | AHEAD IDLE GEAR 108d—36w 10421183981 | 1 Z=26,35
111d-36w 104213-83941 1 2=22,36
132d—36w 10451183980 1 2=31,42
132d—36w 104513-83940 1 Z2=24,42

TAVA F¥— yT b ‘ ' ‘ :

18—6 | IDLE GEAR SHAFT 835¢ 10421 1—83240 21241212 5
T9¥%

18—7 | WASHER (A), idle gear shaft ~ 40od—3.2t 104211-83950 [ 1 | 1 111 10
Ty¥x

18—8 | WASHER (B), idle gear shaft 400d—-5t 104211-83960{ 1 | 1 111 10
Ty Yy

18—9 | WASHER, ahead idle gear shaft 320d—2t 104511-83960 | 1 | 1 111 10
0 y¥z

18—10] O-RING, idle gear shaft 17.50d—1.5t 104211-83970 ‘2 212142 10

18—11| WASHER, idle gear shaft 300d—5t 10470001240 2 {2 | 2 | 2 10

=7y

18—12| BEARING, reverse idle gear 400d—12w 24101-062034 | 2 |2 | 2 { 2 5 #6203

N4
18—13| BEARING, ahead idle gear 470d—-14w 241010630341 2 |2 |2 ]| 2 5 %6303
Y29, 7 . -
18-14| CIRCLIP, reverse idle shaft 43.50d-1.75t 22252000400 1 |1 | 1 | 1 10
V=257 ‘
18—-15| CIRCLIP, ahead idle shaft 50.50d—1.75t 22252-000470| 1 | 1 111 10
Fo b
18—-16] NUT, idle shaft Mi6 26736160002 2 |2 {2 | 2 10
AGRX b TaZ b
18—-17] THRUST SHAFT 100d—-158.5¢ 104211-83220 | 1 | 1 1)1
RZAN V47 b F—
18-18| THRUST SHAFT GEAR 93d-53.5w 104211-83540 | 1 Z=29
' 105d—53.5w 104213-83531 1 2=34
116d—53.5w 104511-83530 1 2=35
132d-53.5w 104513-83530 1 Z=42

March, 1973



I9F(RSRAM 9T h, 74 KL £~ eI M)
Fig.18 CLUTCH (THRUST SHAFT, IDLE GEAR SHAFT)

OPTIONAL PARTS

Ahead idle .

Reverse idle

18-22

July, 1972

L



42

BS99 F(RSAE YT b 7480 £9— 7 )
18. CLUTCH (THRUST SHAFT, IDLE GEAR SHAFT)

) sy . 5 2Av7 474 Qty =R
Fouoale T4AIYT 7 a4 Ve =% i Y w—2
Ref. NO. Description Part No 5 gﬂ ggg gg dales | Remarks
N
18—19: KEY, thrust shaft Tw-30¢ 22512-070300| 1 | 1 1 (1 10
Fo b :
18-20; NUT, thrust shaft M27 26772-270002.¢ 1 | 1 11 10
Ty ¥s
18—21| WASHER, thrust shaft 500d—8t 104211-83480 | 1 |1 | 1 | 1 10
YA PS4 .
18-22| COUPLING A ).5 100d—-76w 48110-522360 | 1 ) shaft dia. 22
100d-76w 48110-025062 | ~ 111 shaft dia. 25‘ )
100d—76w 48110028062 1 shaft dia. 28
Kr b
18-23| BOLT M10-32 26116100322 | 4 {4 {4 | 4 10
Fo b
18-24| NUT M10 26716--100002| 4 |4 | 4 | 4 10
R2Y 4
18—25] SCREW 8sd—23 foa 48110032411 1 { 1 |1 | 1 10
f’y b
18-26{ NUT M8 26757—080002 | 1 | 1 111 10
F7 a8~y
“OPTIONAL PARTS"
TVRYTN hyTY S Tyt EPY 355
FLEXIBLE COUPLING ASSY 464214-85450"| 1 | 1 111
7w Ty
18—27| « COUPLING, flexible 135d—-7Cw 111 191 % | order assy
f’y b
18—-28 *NUT M10 26716—-100002| 8 {8 [ 8 | 8 10
ATV Ty s
18—29| « SPRING WASHER 18.40d—-2.5t 22217-100000} 8 |8 | 8 | 8 10

July, 1972



=

Fig.19 TOOLS

June, 1974

——

19-1

(,1 q’



43

J—- NI
19. TOOLS
Voo rtvi g Qty PP
by i Fy4REY S,V Rm S PV s a o Tao S"f' Yy v
Ref. NO. Description Part No. g RS Unit | Rematks
V= Futkr7Y
TOOL ASSY 704211-92100 [ 1 |1 | 1 | 1
Ky 7R
19-1 |+ BOX, tool 240£-147.5w | 104200-92600 | 1 |1 |1 | 1
Rlf
19-2 |+« SPANNER, double ended 180¢ 28110100130 [ 1 |1 |t |1 5 [10x13
RSP
19—3 | « SPANNER, double ended 180¢ 28110-170190 | 1 |1 |1 |1 5 117x19
Ay
19—-4 |+ SPANNER, double ended 220¢ 28110-220240 | 1 {1 |1 {1 5 |22x24
74 -t
19-5 | - FEEDER, gasoline 93¢ 28210-000150 1 1 |1 {1 |1 5
b5 Ao
19-6 | « DRIVER, screw 2104 104200-92350 | 1 {1 (1 | 1 5

June, 1974



FToaFI 18—, ARV L Y—L
Fig.20 OPTIONAL PARTS, SPECIAL TOOLS

T

20-2

N\ )
D @) @)

)
! /

20-14

20-6

July, 1972



44

AT aFIb IN—Y, AR L YU—JL

20. OPTIONAL PARTS, SPECIAL TOOLS

vy 7 . ryo > 2AVT 4T 4 Q'ty gt/bi
P FT4R29F vy slmy Vol ) Y Y w—
Ref. NO. Description Part No. é g‘: gs.i‘ éé ls;a;,liets Remarks
: 7'V }
20—1 | PLATE, cyl liner removing upper165¢-50w | 172200—-92020 | 1
187 38w 103338-92020 1
Z'v—h
20-2 | PLATE, cylliner removing lower 84 £—22w v 101300-92010 | 1
94¢-21w 10140092010 1
Kb :
20-3 | BOLT, cyl. liner removing 16sd—380¢ . 103338-92030; t | 1
Fo b !
20-4 | NUT M16 "1 26717160002 | 2 | 2 10
ByZ Fyt
20-5 | LOCK NUT M16 V| 26757160002 { 1 | 1 10
2507
20—6 | CLAMP, piston inserting 1304 —26w 101300—92140 | 1 5
PR 1402 —26w 101400-92140 1 5
20—-7 | HANDLE, valve lapping 2108 28210000031 | 1 | 1
RO R -
20-8 | POWDER, valve lapping 58d—-27w 28210--000070 { 1 | 1
Y7 vy—
20-9 | REPLACER, F.}, valve 13d--50¢ 101104-92180 | 1 | 1 5
= '
20-10} GAUGE, thickness 75€ -0.2t 28312200750} 1 | 1 10
A I R A
20—11| REPLACER "ASSY, main bearing 73d—220¢ 10420092400 | 1
‘ 104500-92400 1
Y7V Ty TY
20—-12} REPLACER ASSY, flywheel 70420092700 | 1
704300—-92700 1
el R
20—13| TURNING BAR 16d—300¢ 28230150300 | 1 | 1
P VLS N
20-14| SPANNER, end nut 100w—165¢ 104211-92100 | 1 )
100w—130¢ 10451192100 1
z/\'j-_. .
20-15| SPANNER, governor support 33w—85¢ 28150050000} 1 | 1 5
ArSp—
20-16] SPANNER, double-ended 360¢ 28110-360410 1 |1
Ro3F— .
20-17} SPANNER, single-ended 950¢ | 28110080000 | 1 | 1
voF
20-18{ WRENCH 245 ¢ 28160130170 | 1 | 1

June, 1974



45

FTadFN =Y
1. OPTIONAL PARTS
-y [T, b A A
3-;,&_’_ FarAv9 S,y Rey F i :*/7-4)1 Qty z:lyl‘ Y=—12
Ref. NO. Description Part No. ‘é ‘g,‘:*:, é;} “éé Sales | Remarks
AT = Ry
SPARE PARTS KIT 704214-01980 | 1 5
704514-01980 1 5
yRIY
1-11] « PACKING cyl. head gasket 146 ¢ —124w 10420001330 | 1 10
1624 —136w 104500—-01330 1 10
| AT
7-2 | +RING SET 704200—-22500 1 5
704500—22500 1 5
Py a4
11-3 | « VALVE W/CASE, fuel injection 17d—33,7¢ 17210053000 1 | 1 10
vV <apt
9-19 | « V-BELT, water pump 762¢ 104214--42780 | 1
838c 10451442780 1
10 AMRELT 2272 ANAD% 1 ADI00 4
T LV VO IO W LT T—RZ70 ]
[ =L o]~ PN PR n Py
OV TUASTHR=7TTI0U T
HRyHy S Fy b
PACKING KIT 704214-01990 | 1 — 10
70451401990 | 1} ~ 10
Ry kg ’ "
8-19| « PACKING, cyl. side cover 193w—195¢ 104211-01410; 1 10
222w-233¢ 104511-01410 1 10
Ay ks
1—24 | « PACKING, cyl. rear cover 114w—148¢ 104200-01490| 1 | 1 10
Sy xRy
9--39 | - PACKING, cyl. upper cover 119w—120¢ 104200—44050 | 1 5
134w—148¢ 104500-44050 1 5
Ry xS
6—6 |- PACKING flywheel housing 183w—209¢ 104211-02020 | 1 5
195w—-223 ¢ 104511-02020 1 5
Ry Fy
16-2 | * PACKING, starter 134£-0.3t 10421177080 | 1 | 1 10
/‘.-y x>
3-25| « PACKING, pre-combus. chamber28.80d—0.5t 10120411450 | 2 10 .
31.80d—-0.5t 10170411450 2 10
- 'r Y o V";'—
3—-26 | - INSULATOR, chamber heating 24.50d--1t 103854—11490| 1 | 1 10
Ry Xy
3-45| * PACKING, bonnet 117.56 £—-95 5w | 104200—-11310| 1 10
o AeoAee colak,  13a50-98w | 104500—11310, 1 10
/‘.~y *x 0
4-7 |« PACKING, exh. gasket 70 -2t 10421113200 | 1 10
87£-2t 104500—-13200 1 10
July, 1972

June, 1974



45

AT arn =
1.  OPTIONAL PARTS

b7 #v7474 Qty e

. ‘ 7
F i FURIY Ty v Ry F Yt A I R
Ref. NO. Description Part No. g R vass | Remarks
Ry ks
833} « PACKING, oiler body 64 £-0.3t 10420034510 | 1 | 1 10
Ny XS ‘ B
8-10] - PACKING, strainer case 66 £~0.3t 104211-35120{ 1 | 1 10
NS4
9--32| » PACKING, zinc 18d—-1.5t 12321009310 | 1 1 10
T 4
934} « PACKING, zinc flange 56 £—0.5t 101720-41820 [ 1 | 1 10
Nyx
10--23{ * PACKING, fuel injection 53d—0.15t 174100-51030 { 1 1 10
pump body
’:-7 * 7
16—2 | - PACKING, clutch case 344d-0.3t 104211-82040 | 1 10
375d—0.3t 104511-82040 1 10
Ry ks
16—4 | * PACKING, ahead shaft rear 1094—-102w | 104211-82090 | 1 11 10
case
".y Frs .
16—13| « PACKING, thrust shaft rear 82£-0.3t 104211-82240 | 1 1 10
cover

June, 1974



46

TYY F— Fo—p
II. MARINE GEAR CHART

Exchang for the following parts makes it possible to be interchangeability
with other models as below. YSE8== YSE8G, YSE12 ==YSE12G

A B C D E
Part Name Figure Model Part No. Diameter | Thickness| Teeth Pitch Diameter
(Outer) or Blades ‘(Inner)
Mim
YS8 10421183981 111 36 26,35
Gear YS8G 10421383941 111 36 22,36
head idl
afieac 1de YSI2 | 10451183980 | 132 36 | 31,42
. YS12G | 104513—83940 132 36 29,42
YS8 104211-83930| 77.5 33 24,20
Gear 10421383930 | 77.5 | 33 | 24,19
reverse idle '
(104511-83930), (89.5) (33) (28,20)
Same
(104511-83930), (89.5) 33) (28,20)
YS8 104211-83540 93 53.5 29
Gear YSSG | 104213-83531| 105 | 535 | 34
thrust shaft ' '
YS12 104511-83530 116 53.5 35
YS12G | 104513—-83530 132 53.5 42
YS8 48110-522360 100 76 22
Coupling YS8G | 48110-025062| 100 | 76 25
opeller shaft
propefier sha YS12 | 48110025062 | 100 76 25
YS12G | 48110—028062 100 76 28
N -
\ YS8 300 190
\ 460 300
Propeller J YS8G { ‘:’;%8 —_— 3 %28 25
standard 5 3
T [  J——
' 13 0
. —_— 3 28
YS12G §g§ 3 358
YS8 22
Stern arrangment Shaft diameter {
assy., standard YS8G 25
(without propeller vS12 55
& coupling) Shaft diameter [
YS12G 28

July, 1972




Memo ==



47

R —-TF4 0 E-4
STARTING MOTOR

" Tuly, 1972



47

RY—F 4 E—%
III.  STARTING MOTOR

P

: YT 4T ’t
L FAROYTY v Ry P ;:r/ 74 QY Sal,t?s g w—2
Ref. NO. Description Part No. o gzﬁ unit | Remarks
. >
AB—F 4V T—p {
15-1 | Stating motor 166 -2 | 108211-71701g| 1 | 1
T=FaT TyerTy S AP
1 | Armature Assy, 2114Y-3150 111
ATAM Ty¥y kg ’
2 | Thrust Washer Set 2114-7110 111 10
Z53AF Uyy (A) ’
3 |+ Thrust Washer (A) 0.5t 11 % | Order assy
AFAF Tyvy (B)
4 |+ Thrust Washer (B) .25t 212 % | Order assy
ARZZb Tyvy (C) -
6 |+ Thrust Washer (C) 0.5t 111 ¥ | Order assy
E=tr Xpys gy} ‘
6 | Pinion Stopper Set 2114-2155 111 5
gty Xpyg s ., .
7 |« Pinion Stopper 111 ¥ | Order assy
Eamty Apysrt 9y :
8 |« Pinion Stopper Washer 1 1 3% | Order assy
E=Ay Xty 2097
9 | + Pinion Stopper Clip 1 1 ¥ | Order assy
T2 Tyer7Y ’
10| Yoke Assembly 111
| Z4—aAF afr Tywer7y
11| * Field Coil Assembly 2114Y-1260 1 1
R Ya—
12|+ + Screw 2114-3215 4|4 4
VY Hotie Tyt 7Y
13} Rear Cover Assembly 2114-7350 1t i1
¥ s—x Asn . ‘
14|+ Gear Case Metal 2106—1601 1411 2
7o )
15| * Brush - (+) 2108—-2305 212 10
75 9 )
16| * Brush {—) , 2108-2306 2|2 10
TSIV RFY S
17| * Brush Spring 2108--2307 4 | 4 10
¥ A= R7YP AEZn T, e DY
18| Center Bearing Metal Assy. 2114-7450 111
R — RTYS fzxn
19+ Center Bearing Metal 111 % | Order assy
4 Y—n
20| « Oil Seal EREE ¥ | Order assy
Ry
21| * Packing 111 ¥ | Order assy
{
A

( ‘ . " July, 1972



48

RE—F40Y T Hovel % ors frame
STARTING MOTOR 2eed BoWIHolES
Priok To '76

July, 1972



U

[}

48

AR =F4 0 -4
III.  STARTING MOTOR
. e - '
3./7,;-_,_ FAAIY TS g Rmy F Ul :’*/ 174 QW Sales R
Ref. NO Description Part No. = gg:'. unit | Remarks
>
=AY Tytr7Y 2%
16—22] Pinion Assembly 2114N—1550 111 Z
“ XY =X Foer 7Y : '
23! Gear Case Assembly 2114Y-2600 111
FY X T YL AEA X
24 | - Gear Case Bearing Metal 21141661 111 10
VTR Ve g b
25 Shift Lever Set 21149651 111
YIZh voR—
26 | * Shift Lever 1 1 * Order assy
V7 vl— |
27 | * Shift Lever Pin 1 1 % | Order assy
RIATAYYS RA9F Tytr7Y L
28| Magnetic Switch Assy. 3 HG‘LE 2114Y-3700 111
Lo Hoie A Ho-hE 7—“‘*“"67@02 K
29| « Rubber Cover (1) 2114--1742 111 10
TN H oS
30| < Rubber Cover (2) 2114-2742 1701 10
TV HRe TykrTY
31| Brush Cover Assy. 2114-2860 111 Included 41
Kb
32| Bolt 2114-7854 22 10
Y
33| 5% Bolt 21146856 31]3 10
FRAL Hotm gy b :
34| Dust Cover Set 2114-9953 1{1 10
AR ot
35| » Dust Cover 111 ¥ | Order assy
ToxRN U
36 | * Adjusting Ring (1) 111 3% | Order assy
T AN U
37 | * Adjusting Ring (2) 111 3% | Order assy
TIxRb U )
381 * Adjusting Ring (3) 111 % | Order assy
AV a— &y}
39| Screw Set 2114-2835 111 10
A2 Y 20— .
40 | * Screw 41 4 3% | Order assy
AI VY a—
41| « Screw 111 # | Order assy
July, 1972



49

xR —%
GENERATOR (12V,25A)

f‘_l "@m@

24 28 23 22

Tuly, 1972

"lobw



49

S SR
V1. GENERATOR (12V,25A)
Y77 N
Forie FaAROINS g A - “S;l:; Y w2
Ref. NO. Description Part No. @ Unit | Remarks
vxiv—% (AC)
Generzi;pr 124220-77200
¥ i Ty 7Y
1 | Roter Assy. LT125-7100 Inc. 3,29
%
2 | Key 36251101 10
P TN ’
3 | Spacer ¥ order assy.
AF—=R Tyer7y
4 | Stater Assy. L125-1250
YT — Hoie Tykr7Y ’ 6~20
5 | Rear Covfe Assy. L125-1350 Inc. 27,30 ~36
KA H—eF F5Y Tyer7Y | 2
6 | Diode Brush AssY. < L125-1351 inc. 7,8
RAE Ty 7Y
7 | SR Holder Assy. (+) L125—-13563 Inc. 31
HBAR—~ Ty
8 | SR Holder Assy. (—) L125-1325 Inc. 30
BR—=3Fn Krp Ty
9 | Terminal Bolt Assy. (1), A L130-1355 $ | inc. 3335
B—3SFN KA Ty 7Y ‘
10 | Terminal Bolt Assy. (2), E £130—-1356 5 Inc.19,33,35
R—3FN Ky Ty 7Y
11 | Terminal Bolt Assy. (3), F L130-1357 5 Inc. 34,35
F—3Fn Eutr Tyer7y .
12 | Terminal Bolt Assy. (4), N 11301358 5 | Inc. 34,35
R3S FN KD Tyer7y
13 | Terminal Bolt Assy. (5) L130—1359 § | tnc. 34,36
TV k- ‘
14 | Brush Holder 1130-7325 2
TV Tyw¥TY Fy4P
15 | Brush Assy. (F) side L130-7326 10
| 75v TyxrFY Ev4p
16 | Brush Assy. (E) side | L130—7327 10
2—3IFn Su—} ‘
17 | Terminal Plate P
R—3IFn 7'v‘—/|~ .
18 | Terminal Plate x order assy.
A2 R— FU—}
19 | Connecter Plate ¥
D=} 94X Tytr7Y
20 | Lead Wire Assy. 1.125-2360 10

March, 1973



50

xR —4
GENERATOR (12V,25A)

F
@
N
q 7,
N
) , €
2) @3 18) (19
= W7 |
5 > O T~ @
. v (
l 3 H & =
T = / V! «
> . . .
3
S 4l
2t 5
5
July, 1972

10%



50

D> IV
VI. GENERATOR (12V,25A)
Yy 7 o7 . i ' rAvT 74 Uty ‘:j""’:
At FaRoV TV Y e T (B Taale . aa Saes | 2777
Ref. NO. Description Part No. 2 2?‘ ?5 28 Unit Remarks
7EYb HA- TyerFY
21 Front Cover Assy, L125-1450 111 Inc. 22~24
Ry A .
22 Packing L115-1402 111 10
Ry %y y YFF
23 | Packing Retainer L115—-1403 111 10
N7 Y S YT ’
24 Bearing Retainer L130-7404 111 10
T Y= TyeRx7Y
25 Pulley Assy. L125—-1521 111
AN KN b
26 Through Bolt L119H--1801Y | 1 | 1 5
Hri— £y b ‘
27 Cover Set 1 125—1852 111
Wey RTY¥ S . .
28 Ball Bearing . 6202—-SD 111 2
HEmre RTY Y
29 Ball Bearing 6201-SD 111 2
AAA—F (=) ¥4F
30 Diode (—) side $14-00 33 2
FLA—F (+) F4V
31 Diode (+) side $13-00 313 2
AV aV=F g4y Tya
32 Insutating Bush 111 ¥ h
AV av=F4vF FTy¥a . ‘
33 Insulating Bush 2|2 b3
AXYab—F 17 Tyva ‘
34 Insulating Bush 3 3 % |porder assy.
AV av=F 4 Ty¥a
35 Insulating Bush 4 1 4 ¥
RAE Y a—R
36 SR Holder Insulater : 2|2 ¥ |
| 7=V Fsb &y} K }
37 Pulley Nut Set B—444001A 111 10
38 Screw : 414 ¥
RZY a—
39 Screw 111 #
22V 2 order assy.
40 Screw 111 *
41 Screw 313 ¥

July, 1972



Memo

e






